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Appendix A: Effective (Isotropic) Radiated Power Output Data

Test Result
Band SCS Bandwi Modulation Chan RB Config Power EIRP Power Verdict
dth nel (dBm) (dBm) Class
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left 22.07 22.67 PC3 PASS
N7 15 5 DFT-PI2BPSK L Edge_1RB_Right 22.18 22.78 PC3 PASS
N7 15 5 DFT-PI2BPSK L Outer_Full 2215 22.75 PC3 PASS
N7 15 5 DFT-PI2BPSK L Inner_Full 2213 22.73 PC3 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left 22.07 22.67 PC3 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Right 22.19 22.79 PC3 PASS
N7 15 5 DFT-QPSK L Outer_Full 22.20 22.8 PC3 PASS
N7 15 5 DFT-QPSK L Inner_Full 22.16 22.76 PC3 PASS
N7 15 5 CP-QPSK L Edge 1RB_Left 2017 20.77 PC3 PASS
N7 15 5 CP-QPSK L Edge_1RB_Right 2017 20.77 PC3 PASS
N7 15 5 CP-QPSK L Outer_Full 20.18 20.78 PC3 PASS
N7 15 5 CP-QPSK L Inner_Full 21.70 22.3 PC3 PASS
N7 15 5 CP-16QAM L Edge 1RB_Left 20.12 20.72 PC3 PASS
N7 15 5 CP-16QAM L Edge_1RB_Right 20.29 20.89 PC3 PASS
N7 15 5 CP-16QAM L Outer_Full 20.19 20.79 PC3 PASS
N7 15 5 CP-16QAM L Inner_Full 21.23 21.83 PC3 PASS
N7 15 5 CP-64QAM L Edge 1RB_Left 19.75 20.35 PC3 PASS
N7 15 5 CP-64QAM L Edge 1RB_Right 19.76 20.36 PC3 PASS
N7 15 5 CP-64QAM L Outer_Full 19.67 20.27 PC3 PASS
N7 15 5 CP-64QAM L Inner_Full 19.78 20.38 PC3 PASS
N7 15 5 CP-256QAM L Edge 1RB_Left 17.50 18.1 PC3 PASS
N7 15 5 CP-256QAM L Edge_1RB_Right 17.07 17.67 PC3 PASS
N7 15 5 CP-256QAM L Outer_Full 17.27 17.87 PC3 PASS
N7 15 5 CP-256QAM L Inner_Full 17.33 17.93 PC3 PASS
N7 15 5 DFT-PI2BPSK M Edge 1RB_Left 22.21 22.81 PC3 PASS
N7 15 5 DFT-PI2BPSK M Edge_1RB_Right 22.22 22.82 PC3 PASS
N7 15 5 DFT-PI2BPSK M Outer_Full 22.29 22.89 PC3 PASS
N7 15 5 DFT-PI2BPSK M Inner_Full 22.28 22.88 PC3 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Left 22.21 22.81 PC3 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Right 22.27 22.87 PC3 PASS
N7 15 5 DFT-QPSK M Outer_Full 22.25 22.85 PC3 PASS
N7 15 5 DFT-QPSK M Inner_Full 22.31 22.91 PC3 PASS
N7 15 5 CP-QPSK M Edge 1RB_Left 2017 20.77 PC3 PASS




Test Report No.:

CVC Testing Technology Co., Ltd.

FCC2022-0064-RF9-A3

Page 2 of 104

N7 15 5 CP-QPSK M | Edge 1RB Right | 20.16 | 20.76 PC3 PASS
N7 15 5 CP-QPSK M Outer_Full 20.21 20.81 PC3 PASS
N7 15 5 CP-QPSK M Inner_Full 2167 | 2227 PC3 PASS
N7 15 5 CP-16QAM M Edge 1RB Left | 20.65 | 21.25 PC3 PASS
N7 15 5 CP-16QAM M | Edge 1RB_Right | 20.75 | 21.35 PC3 PASS
N7 15 5 CP-16QAM M Outer_Full 2024 | 20.84 PC3 PASS
N7 15 5 CP-16QAM M Inner_Full 2148 | 22.08 PC3 PASS
N7 15 5 CP-64QAM M Edge 1RB_Left | 19.40 20 PC3 PASS
N7 15 5 CP-64QAM M | Edge 1RB_Right | 19.49 | 20.09 PC3 PASS
N7 15 5 CP-64QAM M Outer_Full 19.80 20.4 PC3 PASS
N7 15 5 CP-64QAM M Inner_Full 19.74 | 20.34 PC3 PASS
N7 15 5 CP-256QAM M Edge 1RB_Left | 17.37 17.97 PC3 PASS
N7 15 5 CP-256QAM M | Edge 1RB_Right | 17.02 17.62 PC3 PASS
N7 15 5 CP-256QAM M Outer_Full 17.25 17.85 PC3 PASS
N7 15 5 CP-256QAM M Inner_Full 17.28 17.88 PC3 PASS
N7 15 5 DFT-PI2BPSK | H Edge 1RB Left | 2227 | 22.87 PC3 PASS
N7 15 5 DFT-PI2BPSK | H | Edge 1RB_Right | 22.33 | 22.93 PC3 PASS
N7 15 5 DFT-PI2BPSK | H Outer_Full 2237 | 2297 PC3 PASS
N7 15 5 DFT-PI2BPSK | H Inner_Full 2232 | 22.92 PC3 PASS
N7 15 5 DFT-QPSK H Edge 1RB_Left | 22.31 22.91 PC3 PASS
N7 15 5 DFT-QPSK H | Edge_1RB_Right | 22.31 22.91 PC3 PASS
N7 15 5 DFT-QPSK H Outer_Full 2234 | 2294 PC3 PASS
N7 15 5 DFT-QPSK H Inner_Full 22.41 23.01 PC3 PASS
N7 15 5 CP-QPSK H Edge 1RB Left | 2023 | 20.83 PC3 PASS
N7 15 5 CP-QPSK H | Edge 1RB_Right | 20.29 | 20.89 PC3 PASS
N7 15 5 CP-QPSK H Outer_Full 20.27 | 20.87 PC3 PASS
N7 15 5 CP-QPSK H Inner_Full 2179 | 22.39 PC3 PASS
N7 15 5 CP-16QAM H Edge 1RB Left | 20.73 | 21.33 PC3 PASS
N7 15 5 CP-16QAM H | Edge_1RB_Right | 20.80 21.4 PC3 PASS
N7 15 5 CP-16QAM H Outer_Full 2029 | 20.89 PC3 PASS
N7 15 5 CP-16QAM H Inner_Full 2153 | 22.13 PC3 PASS
N7 15 5 CP-64QAM H Edge 1RB_Left | 19.52 | 20.12 PC3 PASS
N7 15 5 CP-64QAM H | Edge_1RB_Right | 19.59 | 20.19 PC3 PASS
N7 15 5 CP-64QAM H Outer_Full 19.90 20.5 PC3 PASS
N7 15 5 CP-64QAM H Inner_Full 19.81 20.41 PC3 PASS
N7 15 5 CP-256QAM H Edge 1RB_Left | 17.25 17.85 PC3 PASS
N7 15 5 CP-256QAM H | Edge 1RB_Right | 17.04 17.64 PC3 PASS
N7 15 5 CP-256QAM H Outer_Full 17.26 17.86 PC3 PASS
N7 15 5 CP-256QAM H Inner_Full 17.34 17.94 PC3 PASS
N7 15 10 DFT-PI2BPSK L Edge 1RB Left | 2228 | 22.88 PC3 PASS




Test Report No.:

CVC Testing Technology Co., Ltd.

FCC2022-0064-RF9-A3

Page 3 of 104

N7 15 10 DFT-PI2BPSK L | Edge 1RB Right | 22.37 | 22.97 PC3 PASS
N7 15 10 DFT-PI2BPSK L Outer_Full 2232 | 22.92 PC3 PASS
N7 15 10 DFT-PI2BPSK L Inner_Full 2232 | 22.92 PC3 PASS
N7 15 10 DFT-QPSK L Edge 1RB Left | 2214 | 2274 PC3 PASS
N7 15 10 DFT-QPSK L | Edge 1RB_Right | 22.39 | 22.99 PC3 PASS
N7 15 10 DFT-QPSK L Outer_Full 2233 | 22.93 PC3 PASS
N7 15 10 DFT-QPSK L Inner_Full 2235 | 22.95 PC3 PASS
N7 15 10 CP-QPSK L Edge 1RB_Left | 20.64 | 21.24 PC3 PASS
N7 15 10 CP-QPSK L | Edge 1RB_Right | 20.37 | 20.97 PC3 PASS
N7 15 10 CP-QPSK L Outer_Full 20.28 | 20.88 PC3 PASS
N7 15 10 CP-QPSK L Inner_Full 21.82 | 2242 PC3 PASS
N7 15 10 CP-16QAM L Edge 1RB_Left | 20.70 21.3 PC3 PASS
N7 15 10 CP-16QAM L | Edge 1RB Right | 20.84 | 21.44 PC3 PASS
N7 15 10 CP-16QAM L Outer_Full 20.80 21.4 PC3 PASS
N7 15 10 CP-16QAM L Inner_Full 21.38 | 21.98 PC3 PASS
N7 15 10 CP-64QAM L Edge 1RB Left | 19.47 | 20.07 PC3 PASS
N7 15 10 CP-64QAM L | Edge 1RB_Right | 19.57 | 20.17 PC3 PASS
N7 15 10 CP-64QAM L Outer_Full 19.91 20.51 PC3 PASS
N7 15 10 CP-64QAM L Inner_Full 19.85 | 20.45 PC3 PASS
N7 15 10 CP-256QAM L Edge 1RB_Left | 17.40 18 PC3 PASS
N7 15 10 CP-256QAM L | Edge 1RB_Right | 17.09 17.69 PC3 PASS
N7 15 10 CP-256QAM L Outer_Full 17.24 17.84 PC3 PASS
N7 15 10 CP-256QAM L Inner_Full 17.28 17.88 PC3 PASS
N7 15 10 DFT-PI2BPSK | M Edge 1RB Left | 2222 | 22.82 PC3 PASS
N7 15 10 DFT-PI2BPSK | M | Edge 1RB Right | 22.32 | 22.92 PC3 PASS
N7 15 10 DFT-PI2BPSK | M Outer_Full 2232 | 22.92 PC3 PASS
N7 15 10 DFT-PI2BPSK | M Inner_Full 2232 | 22.92 PC3 PASS
N7 15 10 DFT-QPSK M Edge 1RB_Left | 22.21 22.81 PC3 PASS
N7 15 10 DFT-QPSK M | Edge 1RB_Right | 22.30 22.9 PC3 PASS
N7 15 10 DFT-QPSK M Outer_Full 2232 | 22.92 PC3 PASS
N7 15 10 DFT-QPSK M Inner_Full 22.31 22.91 PC3 PASS
N7 15 10 CP-QPSK M Edge 1RB_Left | 20.62 | 21.22 PC3 PASS
N7 15 10 CP-QPSK M | Edge 1RB_Right | 20.28 | 20.88 PC3 PASS
N7 15 10 CP-QPSK M Outer_Full 20.31 20.91 PC3 PASS
N7 15 10 CP-QPSK M Inner_Full 21.80 22.4 PC3 PASS
N7 15 10 CP-16QAM M Edge 1RB_Left | 20.71 21.31 PC3 PASS
N7 15 10 CP-16QAM M | Edge 1RB Right | 20.82 | 21.42 PC3 PASS
N7 15 10 CP-16QAM M Outer_Full 20.73 | 21.33 PC3 PASS
N7 15 10 CP-16QAM M Inner_Full 21.39 | 21.99 PC3 PASS
N7 15 10 CP-64QAM M Edge 1RB Left | 19.45 | 20.05 PC3 PASS




Test Report No.:

CVC Testing Technology Co., Ltd.

FCC2022-0064-RF9-A3

Page 4 of 104

N7 15 10 CP-64QAM M | Edge 1RB Right | 19.52 | 20.12 PC3 PASS
N7 15 10 CP-64QAM M Outer_Full 19.87 | 20.47 PC3 PASS
N7 15 10 CP-64QAM M Inner_Full 19.86 | 20.46 PC3 PASS
N7 15 10 CP-256QAM M | Edge 1RB_Left | 17.17 | 17.77 PC3 PASS
N7 15 10 CP-256QAM M | Edge 1RB Right | 17.02 | 17.62 PC3 PASS
N7 15 10 CP-256QAM M Outer_Full 17.21 17.81 PC3 PASS
N7 15 10 CP-256QAM M Inner_Full 1723 | 17.83 PC3 PASS
N7 15 10 DFT-PI2BPSK | H Edge 1RB_Left | 22.78 | 23.38 PC3 PASS
N7 15 10 DFT-PI2BPSK | H | Edge 1RB_Right | 22.42 | 23.02 PC3 PASS
N7 15 10 DFT-PI2BPSK | H Outer_Full 2242 | 23.02 PC3 PASS
N7 15 10 DFT-PI2BPSK | H Inner_Full 2242 | 23.02 PC3 PASS
N7 15 10 DFT-QPSK H Edge 1RB_Left | 2235 | 22.95 PC3 PASS
N7 15 10 DFT-QPSK H | Edge 1RB_Right | 22.38 | 22.98 PC3 PASS
N7 15 10 DFT-QPSK H Outer_Full 2242 | 23.02 PC3 PASS
N7 15 10 DFT-QPSK H Inner_Full 2239 | 22.99 PC3 PASS
N7 15 10 CP-QPSK H Edge 1RB_Left | 20.64 | 21.24 PC3 PASS
N7 15 10 CP-QPSK H | Edge 1RB_Right | 20.36 | 20.96 PC3 PASS
N7 15 10 CP-QPSK H Outer_Full 20.39 | 20.99 PC3 PASS
N7 15 10 CP-QPSK H Inner_Full 21.89 | 22.49 PC3 PASS
N7 15 10 CP-16QAM H Edge 1RB_Left | 20.73 | 21.33 PC3 PASS
N7 15 10 CP-16QAM H | Edge 1RB_Right | 20.82 | 21.42 PC3 PASS
N7 15 10 CP-16QAM H Outer_Full 20.81 21.41 PC3 PASS
N7 15 10 CP-16QAM H Inner_Full 2148 | 22.08 PC3 PASS
N7 15 10 CP-64QAM H Edge 1RB_Left | 1952 | 20.12 PC3 PASS
N7 15 10 CP-64QAM H | Edge 1RB_Right | 19.59 | 20.19 PC3 PASS
N7 15 10 CP-64QAM H Outer_Full 19.97 | 20.57 PC3 PASS
N7 15 10 CP-64QAM H Inner_Full 19.95 | 20.55 PC3 PASS
N7 15 10 CP-256QAM H Edge 1RB_Left | 17.32 | 17.92 PC3 PASS
N7 15 10 CP-256QAM H | Edge 1RB_Right | 17.06 | 17.66 PC3 PASS
N7 15 10 CP-256QAM H Outer_Full 1726 | 17.86 PC3 PASS
N7 15 10 CP-256QAM H Inner_Full 1729 | 17.89 PC3 PASS
N7 15 15 DFT-PI2BPSK | L Edge 1RB_Left | 22.67 | 23.27 PC3 PASS
N7 15 15 DFT-PI2BPSK | L | Edge 1RB_Right | 22.89 | 23.49 PC3 PASS
N7 15 15 DFT-PI2BPSK | L Outer_Full 22.80 23.4 PC3 PASS
N7 15 15 DFT-PI2BPSK | L Inner_Full 2283 | 2343 PC3 PASS
N7 15 15 DFT-QPSK L Edge 1RB_Left | 22.69 | 23.29 PC3 PASS
N7 15 15 DFT-QPSK L | Edge 1RB_Right | 22.84 | 23.44 PC3 PASS
N7 15 15 DFT-QPSK L Outer_Full 2284 | 2344 PC3 PASS
N7 15 15 DFT-QPSK L Inner_Full 2285 | 2345 PC3 PASS
N7 15 15 CP-QPSK L Edge 1RB_Left | 20.93 | 21.53 PC3 PASS
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N7 15 15 CP-QPSK L | Edge 1RB_Right | 20.70 21.3 PC3 PASS
N7 15 15 CP-QPSK L Outer_Full 20.80 214 PC3 PASS
N7 15 15 CP-QPSK L Inner_Full 2233 | 2293 PC3 PASS
N7 15 15 CP-16QAM L Edge 1RB_Left | 2124 | 21.84 PC3 PASS
N7 15 15 CP-16QAM L | Edge 1RB Right | 21.33 | 21.93 PC3 PASS
N7 15 15 CP-16QAM L Outer_Full 21.03 | 21.63 PC3 PASS
N7 15 15 CP-16QAM L Inner_Full 21.83 | 2243 PC3 PASS
N7 15 15 CP-64QAM L Edge 1RB_Left | 20.02 | 20.62 PC3 PASS
N7 15 15 CP-64QAM L | Edge 1RB_Right | 20.11 20.71 PC3 PASS
N7 15 15 CP-64QAM L Outer_Full 20.31 20.91 PC3 PASS
N7 15 15 CP-64QAM L Inner_Full 20.37 | 2097 PC3 PASS
N7 15 15 CP-256QAM L Edge 1RB_Left | 17.00 17.6 PC3 PASS
N7 15 15 CP-256QAM L | Edge 1RB_Right | 17.16 | 17.76 PC3 PASS
N7 15 15 CP-256QAM L Outer_Full 1728 | 17.88 PC3 PASS
N7 15 15 CP-256QAM L Inner_Full 17.33 | 17.93 PC3 PASS
N7 15 15 DFT-PI2BPSK | M | Edge 1RB_Left | 22.67 | 23.27 PC3 PASS
N7 15 15 DFT-PI2BPSK | M | Edge 1RB_Right | 22.68 | 23.28 PC3 PASS
N7 15 15 DFT-PI2BPSK | M Outer_Full 2272 | 23.32 PC3 PASS
N7 15 15 DFT-PI2BPSK | M Inner_Full 2272 | 23.32 PC3 PASS
N7 15 15 DFT-QPSK M | Edge 1RB_Left | 2267 | 23.27 PC3 PASS
N7 15 15 DFT-QPSK M | Edge 1RB Right | 22.67 | 23.27 PC3 PASS
N7 15 15 DFT-QPSK M Outer_Full 2269 | 23.29 PC3 PASS
N7 15 15 DFT-QPSK M Inner_Full 22.70 233 PC3 PASS
N7 15 15 CP-QPSK M | Edge 1RB_Left | 20.81 21.41 PC3 PASS
N7 15 15 CP-QPSK M | Edge 1RB_Right | 20.58 | 21.18 PC3 PASS
N7 15 15 CP-QPSK M Outer_Full 20.65 | 21.25 PC3 PASS
N7 15 15 CP-QPSK M Inner_Full 22.20 228 PC3 PASS
N7 15 15 CP-16QAM M | Edge 1RB_Left | 2112 | 21.72 PC3 PASS
N7 15 15 CP-16QAM M | Edge 1RB Right | 21.13 | 21.73 PC3 PASS
N7 15 15 CP-16QAM M Outer_Full 20.87 | 2147 PC3 PASS
N7 15 15 CP-16QAM M Inner_Full 2168 | 22.28 PC3 PASS
N7 15 15 CP-64QAM M | Edge 1RB_Left | 19.87 | 2047 PC3 PASS
N7 15 15 CP-64QAM M | Edge 1RB Right | 19.83 | 20.43 PC3 PASS
N7 15 15 CP-64QAM M Outer_Full 20.16 | 20.76 PC3 PASS
N7 15 15 CP-64QAM M Inner_Full 2022 | 20.82 PC3 PASS
N7 15 15 CP-256QAM M | Edge 1RB_Left | 17.34 | 17.94 PC3 PASS
N7 15 15 CP-256QAM M | Edge 1RB_Right | 17.20 17.8 PC3 PASS
N7 15 15 CP-256QAM M Outer_Full 1714 | 17.74 PC3 PASS
N7 15 15 CP-256QAM M Inner_Full 1713 | 17.73 PC3 PASS
N7 15 15 DFT-PI2BPSK | H Edge 1RB_Left | 22.79 | 23.39 PC3 PASS
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N7 15 15 DFT-PI2BPSK | H | Edge 1RB_Right | 22.73 | 23.33 PC3 PASS
N7 15 15 DFT-PI2BPSK | H Outer_Full 2265 | 23.25 PC3 PASS
N7 15 15 DFT-PI2BPSK | H Inner_Full 2264 | 2324 PC3 PASS
N7 15 15 DFT-QPSK H Edge 1RB_Left | 2253 | 23.13 PC3 PASS
N7 15 15 DFT-QPSK H | Edge 1RB_Right | 22.62 | 23.22 PC3 PASS
N7 15 15 DFT-QPSK H Outer_Full 2267 | 23.27 PC3 PASS
N7 15 15 DFT-QPSK H Inner_Full 2267 | 23.27 PC3 PASS
N7 15 15 CP-QPSK H Edge 1RB Left | 20.76 | 21.36 PC3 PASS
N7 15 15 CP-QPSK H | Edge 1RB_Right | 20.60 21.2 PC3 PASS
N7 15 15 CP-QPSK H Outer_Full 20.61 21.21 PC3 PASS
N7 15 15 CP-QPSK H Inner_Full 2212 | 22.72 PC3 PASS
N7 15 15 CP-16QAM H Edge 1RB_Left | 21.06 | 21.66 PC3 PASS
N7 15 15 CP-16QAM H | Edge 1RB_Right | 21.00 216 PC3 PASS
N7 15 15 CP-16QAM H Outer_Full 20.82 | 21.42 PC3 PASS
N7 15 15 CP-16QAM H Inner_Full 2166 | 22.26 PC3 PASS
N7 15 15 CP-64QAM H Edge 1RB_Left | 19.80 20.4 PC3 PASS
N7 15 15 CP-64QAM H | Edge 1RB_Right | 19.91 20.51 PC3 PASS
N7 15 15 CP-64QAM H Outer_Full 20.16 | 20.76 PC3 PASS
N7 15 15 CP-64QAM H Inner_Full 20.19 | 20.79 PC3 PASS
N7 15 15 CP-256QAM H Edge 1RB Left | 17.46 | 18.06 PC3 PASS
N7 15 15 CP-256QAM H | Edge 1RB_Right | 17.23 | 17.83 PC3 PASS
N7 15 15 CP-256QAM H Outer_Full 17.06 | 17.66 PC3 PASS
N7 15 15 CP-256QAM H Inner_Full 1712 | 17.72 PC3 PASS
N7 15 20 DFT-PI2BPSK | L Edge 1RB_Left | 22.91 23.51 PC3 PASS
N7 15 20 DFT-PI2BPSK | L | Edge 1RB_Right | 22.83 | 23.43 PC3 PASS
N7 15 20 DFT-PI2BPSK | L Outer_Full 22.81 23.41 PC3 PASS
N7 15 20 DFT-PI2BPSK | L Inner_Full 2287 | 2347 PC3 PASS
N7 15 20 DFT-QPSK L Edge 1RB_Left | 22.77 | 23.37 PC3 PASS
N7 15 20 DFT-QPSK L | Edge 1RB Right | 22.83 | 23.43 PC3 PASS
N7 15 20 DFT-QPSK L Outer_Full 22.85 | 23.45 PC3 PASS
N7 15 20 DFT-QPSK L Inner_Full 2284 | 2344 PC3 PASS
N7 15 20 CP-QPSK L Edge 1RB Left | 20.66 | 21.26 PC3 PASS
N7 15 20 CP-QPSK L | Edge_1RB_Right | 20.81 21.41 PC3 PASS
N7 15 20 CP-QPSK L Outer_Full 20.86 | 21.46 PC3 PASS
N7 15 20 CP-QPSK L Inner_Full 2259 | 23.19 PC3 PASS
N7 15 20 CP-16QAM L Edge 1RB_Left | 21.08 | 21.68 PC3 PASS
N7 15 20 CP-16QAM L | Edge 1RB_Right | 21.31 21.91 PC3 PASS
N7 15 20 CP-16QAM L Outer_Full 20.85 | 21.45 PC3 PASS
N7 15 20 CP-16QAM L Inner_Full 21.81 22.41 PC3 PASS
N7 15 20 CP-64QAM L Edge 1RB_Left | 19.96 | 20.56 PC3 PASS
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N7 15 20 CP-64QAM L | Edge 1RB Right | 20.11 20.71 PC3 PASS
N7 15 20 CP-64QAM L Outer_Full 20.33 | 20.93 PC3 PASS
N7 15 20 CP-64QAM L Inner_Full 20.40 21 PC3 PASS
N7 15 20 CP-256QAM L Edge 1RB_Left | 17.25 | 17.85 PC3 PASS
N7 15 20 CP-256QAM L | Edge 1RB_Right | 17.14 | 17.74 PC3 PASS
N7 15 20 CP-256QAM L Outer_Full 17.32 17.92 PC3 PASS
N7 15 20 CP-256QAM L Inner_Full 17.28 | 17.88 PC3 PASS
N7 15 20 DFT-PI2BPSK | M | Edge 1RB_Left | 22.65 | 23.25 PC3 PASS
N7 15 20 DFT-PI2BPSK | M | Edge 1RB_Right | 22.69 | 23.29 PC3 PASS
N7 15 20 DFT-PI2BPSK | M Outer_Full 2267 | 23.27 PC3 PASS
N7 15 20 DFT-PI2BPSK | M Inner_Full 2272 | 23.32 PC3 PASS
N7 15 20 DFT-QPSK M | Edge 1RB_Left | 2264 | 23.24 PC3 PASS
N7 15 20 DFT-QPSK M | Edge 1RB Right | 22.72 | 23.32 PC3 PASS
N7 15 20 DFT-QPSK M Outer_Full 2272 | 23.32 PC3 PASS
N7 15 20 DFT-QPSK M Inner_Full 2272 | 23.32 PC3 PASS
N7 15 20 CP-QPSK M | Edge 1RB_Left | 20.81 21.41 PC3 PASS
N7 15 20 CP-QPSK M | Edge 1RB_Right | 20.62 | 21.22 PC3 PASS
N7 15 20 CP-QPSK M Outer_Full 2069 | 21.29 PC3 PASS
N7 15 20 CP-QPSK M Inner_Full 2222 | 22.82 PC3 PASS
N7 15 20 CP-16QAM M | Edge 1RB_Left | 21.13 | 21.73 PC3 PASS
N7 15 20 CP-16QAM M | Edge 1RB_Right | 21.10 217 PC3 PASS
N7 15 20 CP-16QAM M Outer_Full 2094 | 21.54 PC3 PASS
N7 15 20 CP-16QAM M Inner_Full 2167 | 2227 PC3 PASS
N7 15 20 CP-64QAM M | Edge 1RB_Left | 19.89 | 20.49 PC3 PASS
N7 15 20 CP-64QAM M | Edge 1RB_Right | 19.90 20.5 PC3 PASS
N7 15 20 CP-64QAM M Outer_Full 20.20 20.8 PC3 PASS
N7 15 20 CP-64QAM M Inner_Full 2023 | 20.83 PC3 PASS
N7 15 20 CP-256QAM M | Edge 1RB_Left | 17.63 | 18.23 PC3 PASS
N7 15 20 CP-256QAM M | Edge 1RB_Right | 17.03 | 17.63 PC3 PASS
N7 15 20 CP-256QAM M Outer_Full 1719 | 17.79 PC3 PASS
N7 15 20 CP-256QAM M Inner_Full 1713 | 17.73 PC3 PASS
N7 15 20 DFT-PI2BPSK | H Edge 1RB_Left | 2262 | 23.22 PC3 PASS
N7 15 20 DFT-PI2BPSK | H | Edge 1RB_Right | 22.72 | 23.32 PC3 PASS
N7 15 20 DFT-PI2BPSK | H Outer_Full 22.70 23.3 PC3 PASS
N7 15 20 DFT-PI2BPSK | H Inner_Full 2272 | 23.32 PC3 PASS
N7 15 20 DFT-QPSK H Edge 1RB_Left | 22.68 | 23.28 PC3 PASS
N7 15 20 DFT-QPSK H | Edge 1RB_Right | 2269 | 23.29 PC3 PASS
N7 15 20 DFT-QPSK H Outer_Full 22.70 233 PC3 PASS
N7 15 20 DFT-QPSK H Inner_Full 22.70 233 PC3 PASS
N7 15 20 CP-QPSK H Edge 1RB_Left | 20.73 | 21.33 PC3 PASS
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N7 15 20 CP-QPSK H | Edge 1RB_Right | 20.74 | 21.34 PC3 PASS
N7 15 20 CP-QPSK H Outer_Full 20.69 | 21.29 PC3 PASS
N7 15 20 CP-QPSK H Inner_Full 22.20 22.8 PC3 PASS
N7 15 20 CP-16QAM H Edge 1RB_Left | 20.71 21.31 PC3 PASS
N7 15 20 CP-16QAM H | Edge_1RB_Right | 20.80 21.4 PC3 PASS
N7 15 20 CP-16QAM H Outer_Full 20.92 | 2152 PC3 PASS
N7 15 20 CP-16QAM H Inner_Full 2169 | 22.29 PC3 PASS
N7 15 20 CP-64QAM H Edge 1RB_Left | 20.11 20.71 PC3 PASS
N7 15 20 CP-64QAM H | Edge 1RB_Right | 20.34 | 20.94 PC3 PASS
N7 15 20 CP-64QAM H Outer_Full 20.26 | 20.86 PC3 PASS
N7 15 20 CP-64QAM H Inner_Full 2024 | 20.84 PC3 PASS
N7 15 20 CP-256QAM H Edge 1RB_Left | 17.14 17.74 PC3 PASS
N7 15 20 CP-256QAM H | Edge 1RB_Right | 17.40 18 PC3 PASS
N7 15 20 CP-256QAM H Outer_Full 17.19 17.79 PC3 PASS
N7 15 20 CP-256QAM H Inner_Full 17.19 17.79 PC3 PASS
N7 15 25 DFT-PI2BPSK L Edge 1RB Left | 20.78 | 21.38 PC3 PASS
N7 15 25 DFT-PI2BPSK L | Edge 1RB_Right | 21.92 | 22.52 PC3 PASS
N7 15 25 DFT-PI2BPSK L Outer_Full 22.10 227 PC3 PASS
N7 15 25 DFT-PI2BPSK L Inner_Full 2266 | 23.26 PC3 PASS
N7 15 25 DFT-QPSK L Edge 1RB_Left | 21.22 | 21.82 PC3 PASS
N7 15 25 DFT-QPSK L | Edge 1RB_Right | 22.34 | 22.94 PC3 PASS
N7 15 25 DFT-QPSK L Outer_Full 2202 | 22.62 PC3 PASS
N7 15 25 DFT-QPSK L Inner_Full 2267 | 2327 PC3 PASS
N7 15 25 CP-QPSK L Edge 1RB_Left | 19.37 19.97 PC3 PASS
N7 15 25 CP-QPSK L | Edge 1RB_Right | 20.51 21.11 PC3 PASS
N7 15 25 CP-QPSK L Outer_Full 20.68 | 21.28 PC3 PASS
N7 15 25 CP-QPSK L Inner_Full 2174 | 22.34 PC3 PASS
N7 15 25 CP-16QAM L Edge 1RB_Left | 19.30 19.9 PC3 PASS
N7 15 25 CP-16QAM L | Edge 1RB_Right | 2049 | 21.09 PC3 PASS
N7 15 25 CP-16QAM L Outer_Full 20.27 | 20.87 PC3 PASS
N7 15 25 CP-16QAM L Inner_Full 2114 | 2174 PC3 PASS
N7 15 25 CP-64QAM L Edge 1RB_Left | 18.37 18.97 PC3 PASS
N7 15 25 CP-64QAM L | Edge 1RB_Right | 19.27 19.87 PC3 PASS
N7 15 25 CP-64QAM L Outer_Full 19.72 | 20.32 PC3 PASS
N7 15 25 CP-64QAM L Inner_Full 20.20 20.8 PC3 PASS
N7 15 25 CP-256QAM L Edge 1RB_Left | 17.04 17.64 PC3 PASS
N7 15 25 CP-256QAM L | Edge 1RB Right | 17.62 18.22 PC3 PASS
N7 15 25 CP-256QAM L Outer_Full 17.53 18.13 PC3 PASS
N7 15 25 CP-256QAM L Inner_Full 17.21 17.81 PC3 PASS
N7 15 25 DFT-PI2BPSK | M Edge 1RB Left | 21.84 | 22.44 PC3 PASS
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N7 15 25 DFT-PI2BPSK | M | Edge 1RB Right | 2217 | 22.77 PC3 PASS
N7 15 25 DFT-PI2BPSK | M Outer_Full 2218 | 2278 PC3 PASS
N7 15 25 DFT-PI2BPSK | M Inner_Full 2248 | 23.08 PC3 PASS
N7 15 25 DFT-QPSK M | Edge 1RB Left | 22.08 | 22.68 PC3 PASS
N7 15 25 DFT-QPSK M | Edge 1RB Right | 22.39 | 22.99 PC3 PASS
N7 15 25 DFT-QPSK M Outer_Full 21.99 | 2259 PC3 PASS
N7 15 25 DFT-QPSK M Inner_Full 22.41 23.01 PC3 PASS
N7 15 25 CP-QPSK M | Edge 1RB_Left | 20.86 | 21.46 PC3 PASS
N7 15 25 CP-QPSK M | Edge_1RB Right | 20.53 | 21.13 PC3 PASS
N7 15 25 CP-QPSK M Outer_Full 20.21 20.81 PC3 PASS
N7 15 25 CP-QPSK M Inner_Full 2153 | 2213 PC3 PASS
N7 15 25 CP-16QAM M | Edge 1RB Left | 20.39 | 20.99 PC3 PASS
N7 15 25 CP-16QAM M | Edge 1RB Right | 20.85 | 21.45 PC3 PASS
N7 15 25 CP-16QAM M Outer_Full 2064 | 21.24 PC3 PASS
N7 15 25 CP-16QAM M Inner_Full 21.00 216 PC3 PASS
N7 15 25 CP-64QAM M | Edge 1RB Left | 1952 | 20.12 PC3 PASS
N7 15 25 CP-64QAM M | Edge_1RB Right | 19.79 | 20.39 PC3 PASS
N7 15 25 CP-64QAM M Outer_Full 19.76 | 20.36 PC3 PASS
N7 15 25 CP-64QAM M Inner_Full 19.25 | 19.85 PC3 PASS
N7 15 25 CP-256QAM M | Edge 1RB_Left | 17.39 | 17.99 PC3 PASS
N7 15 25 CP-256QAM M | Edge_1RB_Right | 17.22 17.82 PC3 PASS
N7 15 25 CP-256QAM M Outer_Full 17.06 | 17.66 PC3 PASS
N7 15 25 CP-256QAM M Inner_Full 17.07 | 17.67 PC3 PASS
N7 15 25 DFT-PI2BPSK | H Edge 1RB_Left | 19.50 20.1 PC3 PASS
N7 15 25 DFT-PI2BPSK | H | Edge 1RB Right | 22.07 | 2267 PC3 PASS
N7 15 25 DFT-PI2BPSK | H Outer_Full 2205 | 22.65 PC3 PASS
N7 15 25 DFT-PI2BPSK | H Inner_Full 2238 | 22.98 PC3 PASS
N7 15 25 DFT-QPSK H Edge 1RB_Left | 22.51 23.11 PC3 PASS
N7 15 25 DFT-QPSK H | Edge 1RB_Right | 22.02 | 22.62 PC3 PASS
N7 15 25 DFT-QPSK H Outer_Full 21.89 | 22.49 PC3 PASS
N7 15 25 DFT-QPSK H Inner_Full 2227 | 22.87 PC3 PASS
N7 15 25 CP-QPSK H Edge 1RB_Left | 21.02 | 21.62 PC3 PASS
N7 15 25 CP-QPSK H | Edge 1RB_Right | 20.32 | 20.92 PC3 PASS
N7 15 25 CP-QPSK H Outer_Full 20.11 20.71 PC3 PASS
N7 15 25 CP-QPSK H Inner_Full 21.41 22.01 PC3 PASS
N7 15 25 CP-16QAM H Edge 1RB_Left | 2042 | 21.02 PC3 PASS
N7 15 25 CP-16QAM H | Edge 1RB_Right | 19.83 | 20.43 PC3 PASS
N7 15 25 CP-16QAM H Outer_Full 20.16 | 20.76 PC3 PASS
N7 15 25 CP-16QAM H Inner_Full 20.85 | 21.45 PC3 PASS
N7 15 25 CP-64QAM H Edge 1RB_Left | 19.45 | 20.05 PC3 PASS
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N7 15 25 CP-64QAM H | Edge 1RB_Right | 18.90 19.5 PC3 PASS
N7 15 25 CP-64QAM H Outer_Full 19.64 | 20.24 PC3 PASS
N7 15 25 CP-64QAM H Inner_Full 19.14 19.74 PC3 PASS
N7 15 25 CP-256QAM H Edge 1RB_Left | 17.11 17.71 PC3 PASS
N7 15 25 CP-256QAM H | Edge_1RB_Right | 17.27 17.87 PC3 PASS
N7 15 25 CP-256QAM H Outer_Full 17.04 17.64 PC3 PASS
N7 15 25 CP-256QAM H Inner_Full 17.41 18.01 PC3 PASS
N7 15 30 DFT-PI2BPSK L Edge 1RB_Left | 20.71 21.31 PC3 PASS
N7 15 30 DFT-PI2BPSK L | Edge 1RB_Right | 21.68 | 22.28 PC3 PASS
N7 15 30 DFT-PI2BPSK L Outer_Full 21.51 22.11 PC3 PASS
N7 15 30 DFT-PI2BPSK L Inner_Full 2254 | 23.14 PC3 PASS
N7 15 30 DFT-QPSK L Edge 1RB Left | 20.64 | 21.24 PC3 PASS
N7 15 30 DFT-QPSK L | Edge 1RB Right | 21.63 | 22.23 PC3 PASS
N7 15 30 DFT-QPSK L Outer_Full 2206 | 22.66 PC3 PASS
N7 15 30 DFT-QPSK L Inner_Full 2273 | 23.33 PC3 PASS
N7 15 30 CP-QPSK L Edge 1RB_Left | 19.40 20 PC3 PASS
N7 15 30 CP-QPSK L | Edge 1RB_Right | 20.72 | 21.32 PC3 PASS
N7 15 30 CP-QPSK L Outer_Full 20.34 | 20.94 PC3 PASS
N7 15 30 CP-QPSK L Inner_Full 2123 | 21.83 PC3 PASS
N7 15 30 CP-16QAM L Edge 1RB_Left | 19.39 19.99 PC3 PASS
N7 15 30 CP-16QAM L | Edge 1RB_Right | 2047 | 21.07 PC3 PASS
N7 15 30 CP-16QAM L Outer_Full 20.35 | 20.95 PC3 PASS
N7 15 30 CP-16QAM L Inner_Full 21.21 21.81 PC3 PASS
N7 15 30 CP-64QAM L Edge 1RB_Left | 18.11 18.71 PC3 PASS
N7 15 30 CP-64QAM L | Edge 1RB Right | 19.21 19.81 PC3 PASS
N7 15 30 CP-64QAM L Outer_Full 19.67 | 2027 PC3 PASS
N7 15 30 CP-64QAM L Inner_Full 1953 | 20.13 PC3 PASS
N7 15 30 CP-256QAM L Edge 1RB_Left | 17.09 17.69 PC3 PASS
N7 15 30 CP-256QAM L | Edge 1RB_Right | 17.46 18.06 PC3 PASS
N7 15 30 CP-256QAM L Outer_Full 17.11 17.71 PC3 PASS
N7 15 30 CP-256QAM L Inner_Full 17.01 17.61 PC3 PASS
N7 15 30 DFT-PI2BPSK | M Edge 1RB_Left | 21.76 | 22.36 PC3 PASS
N7 15 30 DFT-PI2BPSK | M | Edge 1RB_Right | 22.04 | 22.64 PC3 PASS
N7 15 30 DFT-PI2BPSK | M Outer_Full 21.91 22.51 PC3 PASS
N7 15 30 DFT-PI2BPSK | M Inner_Full 2247 | 23.07 PC3 PASS
N7 15 30 DFT-QPSK M Edge 1RB_Left | 21.70 22.3 PC3 PASS
N7 15 30 DFT-QPSK M | Edge 1RB Right | 21.98 | 2258 PC3 PASS
N7 15 30 DFT-QPSK M Outer_Full 2217 | 2277 PC3 PASS
N7 15 30 DFT-QPSK M Inner_Full 2258 | 23.18 PC3 PASS
N7 15 30 CP-QPSK M Edge 1RB_Left | 20.81 21.41 PC3 PASS
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N7 15 30 CP-QPSK M | Edge 1RB Right | 20.69 | 21.29 PC3 PASS
N7 15 30 CP-QPSK M Outer_Full 2037 | 2097 PC3 PASS
N7 15 30 CP-QPSK M Inner_Full 21.00 216 PC3 PASS
N7 15 30 CP-16QAM M | Edge 1RB Left | 20.51 21.11 PC3 PASS
N7 15 30 CP-16QAM M | Edge 1RB_Right | 20.91 21.51 PC3 PASS
N7 15 30 CP-16QAM M Outer_Full 19.99 | 20.59 PC3 PASS
N7 15 30 CP-16QAM M Inner_Full 2063 | 21.23 PC3 PASS
N7 15 30 CP-64QAM M | Edge 1RB Left | 1957 | 20.17 PC3 PASS
N7 15 30 CP-64QAM M | Edge 1RB_Right | 20.00 20.6 PC3 PASS
N7 15 30 CP-64QAM M Outer_Full 20.07 | 2067 PC3 PASS
N7 15 30 CP-64QAM M Inner_Full 19.38 | 19.98 PC3 PASS
N7 15 30 CP-256QAM M | Edge 1RB Left | 17.62 | 18.22 PC3 PASS
N7 15 30 CP-256QAM M | Edge 1RB Right | 17.11 17.71 PC3 PASS
N7 15 30 CP-256QAM M Outer_Full 17.24 | 17.84 PC3 PASS
N7 15 30 CP-256QAM M Inner_Full 1713 | 17.73 PC3 PASS
N7 15 30 DFT-PI2BPSK | H | Edge 1RB_Left | 19.48 | 20.08 PC3 PASS
N7 15 30 DFT-PI2BPSK | H | Edge 1RB_Right | 22.00 22.6 PC3 PASS
N7 15 30 DFT-PI2BPSK | H Outer_Full 2173 | 22.33 PC3 PASS
N7 15 30 DFT-PI2BPSK | H Inner_Full 2246 | 23.06 PC3 PASS
N7 15 30 DFT-QPSK H | Edge 1RB_Left | 22.21 22.81 PC3 PASS
N7 15 30 DFT-QPSK H | Edge 1RB_Right | 21.61 22.21 PC3 PASS
N7 15 30 DFT-QPSK H Outer_Full 22090 | 22.69 PC3 PASS
N7 15 30 DFT-QPSK H Inner_Full 22.51 23.11 PC3 PASS
N7 15 30 CP-QPSK H | Edge 1RB Left | 21.10 21.7 PC3 PASS
N7 15 30 CP-QPSK H | Edge 1RB_Right | 20.36 | 20.96 PC3 PASS
N7 15 30 CP-QPSK H Outer_Full 20.28 | 20.88 PC3 PASS
N7 15 30 CP-QPSK H Inner_Full 20.96 | 21.56 PC3 PASS
N7 15 30 CP-16QAM H | Edge 1RB Left | 2042 | 21.02 PC3 PASS
N7 15 30 CP-16QAM H | Edge 1RB_Right | 19.96 | 20.56 PC3 PASS
N7 15 30 CP-16QAM H Outer_Full 20.36 | 20.96 PC3 PASS
N7 15 30 CP-16QAM H Inner_Full 2063 | 21.23 PC3 PASS
N7 15 30 CP-64QAM H | Edge 1RB_Left | 19.43 | 20.03 PC3 PASS
N7 15 30 CP-64QAM H | Edge 1RB_Right | 19.03 | 19.63 PC3 PASS
N7 15 30 CP-64QAM H Outer_Full 19.64 | 20.24 PC3 PASS
N7 15 30 CP-64QAM H Inner_Full 19.28 | 19.88 PC3 PASS
N7 15 30 CP-256QAM H | Edge 1RB Left | 17.25 | 17.85 PC3 PASS
N7 15 30 CP-256QAM H | Edge 1RB_Right | 17.11 17.71 PC3 PASS
N7 15 30 CP-256QAM H Outer_Full 1713 | 17.73 PC3 PASS
N7 15 30 CP-256QAM H Inner_Full 17.06 | 17.66 PC3 PASS
N7 15 40 DFT-PI2BPSK | L Edge 1RB_Left | 20.61 21.21 PC3 PASS
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N7 15 40 DFT-PI2BPSK | L | Edge 1RB Right | 21.81 22.41 PC3 PASS
N7 15 40 DFT-PI2BPSK | L Outer_Full 21.87 | 2247 PC3 PASS
N7 15 40 DFT-PI2BPSK | L Inner_Full 2237 | 2297 PC3 PASS
N7 15 40 DFT-QPSK L Edge 1RB_Left | 2056 | 21.16 PC3 PASS
N7 15 40 DFT-QPSK L | Edge 1RB_Right | 21.83 | 22.43 PC3 PASS
N7 15 40 DFT-QPSK L Outer_Full 2208 | 22.68 PC3 PASS
N7 15 40 DFT-QPSK L Inner_Full 2244 | 23.04 PC3 PASS
N7 15 40 CP-QPSK L Edge 1RB_Left | 18.84 | 19.44 PC3 PASS
N7 15 40 CP-QPSK L | Edge_1RB_Right | 2022 | 20.82 PC3 PASS
N7 15 40 CP-QPSK L Outer_Full 2027 | 20.87 PC3 PASS
N7 15 40 CP-QPSK L Inner_Full 2092 | 2152 PC3 PASS
N7 15 40 CP-16QAM L Edge 1RB Left | 18.78 | 19.38 PC3 PASS
N7 15 40 CP-16QAM L | Edge 1RB Right | 20.05 | 20.65 PC3 PASS
N7 15 40 CP-16QAM L Outer_Full 19.52 | 20.12 PC3 PASS
N7 15 40 CP-16QAM L Inner_Full 20.91 21.51 PC3 PASS
N7 15 40 CP-64QAM L Edge 1RB Left | 17.58 | 18.18 PC3 PASS
N7 15 40 CP-64QAM L | Edge 1RB_Right | 18.75 | 19.35 PC3 PASS
N7 15 40 CP-64QAM L Outer_Full 19.61 20.21 PC3 PASS
N7 15 40 CP-64QAM L Inner_Full 19.31 19.91 PC3 PASS
N7 15 40 CP-256QAM L Edge 1RB_Left | 17.21 17.81 PC3 PASS
N7 15 40 CP-256QAM L | Edge 1RB_Right | 17.25 | 17.85 PC3 PASS
N7 15 40 CP-256QAM L Outer_Full 1714 | 17.74 PC3 PASS
N7 15 40 CP-256QAM L Inner_Full 1718 | 17.78 PC3 PASS
N7 15 40 DFT-PI2BPSK | M | Edge 1RB_Left | 22.04 | 22.64 PC3 PASS
N7 15 40 DFT-PI2BPSK | M | Edge 1RB_Right | 22.11 22.71 PC3 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full 22.01 22.61 PC3 PASS
N7 15 40 DFT-PI2BPSK | M Inner_Full 2247 | 23.07 PC3 PASS
N7 15 40 DFT-QPSK M | Edge 1RB Left | 2195 | 22.55 PC3 PASS
N7 15 40 DFT-QPSK M | Edge_1RB_Right | 22.01 22.61 PC3 PASS
N7 15 40 DFT-QPSK M Outer_Full 2213 | 2273 PC3 PASS
N7 15 40 DFT-QPSK M Inner_Full 22.50 23.1 PC3 PASS
N7 15 40 CP-QPSK M | Edge 1RB_Left | 2057 | 21.17 PC3 PASS
N7 15 40 CP-QPSK M | Edge_1RB Right | 20.36 | 20.96 PC3 PASS
N7 15 40 CP-QPSK M Outer_Full 20.40 21 PC3 PASS
N7 15 40 CP-QPSK M Inner_Full 20.93 | 2153 PC3 PASS
N7 15 40 CP-16QAM M | Edge 1RB Left | 20.21 20.81 PC3 PASS
N7 15 40 CP-16QAM M | Edge 1RB Right | 20.33 | 20.93 PC3 PASS
N7 15 40 CP-16QAM M Outer_Full 20.00 20.6 PC3 PASS
N7 15 40 CP-16QAM M Inner_Full 2069 | 21.29 PC3 PASS
N7 15 40 CP-64QAM M | Edge 1RB Left | 19.24 | 19.84 PC3 PASS
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N7 15 40 CP-64QAM M | Edge 1RB Right | 19.37 | 19.97 PC3 PASS
N7 15 40 CP-64QAM M Outer_Full 19.74 | 20.34 PC3 PASS
N7 15 40 CP-64QAM M Inner_Full 19.32 19.92 PC3 PASS
N7 15 40 CP-256QAM M | Edge 1RB Left | 17.03 | 17.63 PC3 PASS
N7 15 40 CP-256QAM M | Edge_1RB Right | 17.16 | 17.76 PC3 PASS
N7 15 40 CP-256QAM M Outer_Full 17.30 17.9 PC3 PASS
N7 15 40 CP-256QAM M Inner_Full 17.21 17.81 PC3 PASS
N7 15 40 DFT-PI2BPSK | H Edge 1RB_Left | 21.70 223 PC3 PASS
N7 15 40 DFT-PI2BPSK | H | Edge 1RB_Right | 21.50 22.1 PC3 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full 22.01 22.61 PC3 PASS
N7 15 40 DFT-PI2BPSK | H Inner_Full 2264 | 23.24 PC3 PASS
N7 15 40 DFT-QPSK H Edge 1RB Left | 21.68 | 22.28 PC3 PASS
N7 15 40 DFT-QPSK H | Edge 1RB_Right | 21.47 | 22.07 PC3 PASS
N7 15 40 DFT-QPSK H Outer_Full 22.01 22.61 PC3 PASS
N7 15 40 DFT-QPSK H Inner_Full 2268 | 23.28 PC3 PASS
N7 15 40 CP-QPSK H Edge 1RB Left | 19.75 | 20.35 PC3 PASS
N7 15 40 CP-QPSK H | Edge 1RB_Right | 19.94 | 20.54 PC3 PASS
N7 15 40 CP-QPSK H Outer_Full 19.56 | 20.16 PC3 PASS
N7 15 40 CP-QPSK H Inner_Full 21.11 21.71 PC3 PASS
N7 15 40 CP-16QAM H Edge 1RB_Left | 19.81 20.41 PC3 PASS
N7 15 40 CP-16QAM H | Edge 1RB_Right | 19.69 | 20.29 PC3 PASS
N7 15 40 CP-16QAM H Outer_Full 19.53 | 20.13 PC3 PASS
N7 15 40 CP-16QAM H Inner_Full 21.07 | 21.67 PC3 PASS
N7 15 40 CP-64QAM H Edge 1RB Left | 18.84 | 19.44 PC3 PASS
N7 15 40 CP-64QAM H | Edge 1RB_Right | 1859 | 19.19 PC3 PASS
N7 15 40 CP-64QAM H Outer_Full 19.68 | 20.28 PC3 PASS
N7 15 40 CP-64QAM H Inner_Full 19.51 20.11 PC3 PASS
N7 15 40 CP-256QAM H Edge 1RB Left | 17.05 | 17.65 PC3 PASS
N7 15 40 CP-256QAM H | Edge 1RB_Right | 17.22 17.82 PC3 PASS
N7 15 40 CP-256QAM H Outer_Full 17.20 17.8 PC3 PASS
N7 15 40 CP-256QAM H Inner_Full 1717 | 17.77 PC3 PASS
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Appendix B: Peak-to-Average Ratio for SA

Peak-to-Average Ratio(PAPR)

Test Result
Band SCS Bandwidt Modulation Cha RB Config Result | Limit | Verdict
h nnel
N7 15 40 DFT-PI2BPSK L Outer_Full 10.18 | <13 | PASS
N7 15 40 DFT-QPSK L Outer_Full 10.20 | <13 | PASS
N7 15 40 DFT-PI2BPSK M Outer_Full 10.37 | <13 | PASS
N7 15 40 DFT-QPSK M Outer_Full 8.71 <13 | PASS
N7 15 40 DFT-PI2BPSK H Outer_Full 10.36 | <13 | PASS
N7 15 40 DFT-QPSK H Outer_Full 8.68 <13 | PASS
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Test Graphs

1-N7-PC3-15-40-L-1-DF T-PI2BPSK-Outer_F
ull-216@0-Ant1-10.18-100%-0.00-10.18-PAS
S-<13

1-N7-PC3-15-40-L-2-DF T-QPSK-Outer_Full-
216@0-Ant1-10.20-100%-0.00-10.20-PASS-
<13

1-N7-PC3-15-40-M-1-DF T-PI2BPSK-Outer_F
ull-216@0-Ant1-10.37-100%-0.00-10.37-PAS
S-<13

1-N7-PC3-15-40-M-2-DF T-QPSK-Outer_Full-
216@0-Ant1-8.71-100%-0.00-8.71-PASS-<1
3
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1-N7-PC3-15-40-H-1-DF T-PI2BPSK-Outer_F | 1-N7-PC3-15-40-H-2-DF T-QPSK-QOuter_Full-
ull-216@0-Ant1-10.36-100%-0.00-10.36-PAS | 216@0-Ant1-8.68-100%-0.00-8.68-PASS-=<1
S-<13 3
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Appendix C: 26dB Bandwidth and Occupied Bandwidth for SA

Test Result
Band SCS Bandwidth Modulation Channel RB Config Result Result Verdict
(99%) (26dB)
N7 15 5 DFT-QPSK L Outer_Full 4.479 4.970 PASS
N7 15 5 DFT-PI2BPSK L Outer_Full 4.48 5170 PASS
N7 15 5 DFT-16QAM L Outer_Full 4.486 4.990 PASS
N7 15 5 DFT-64QAM L Outer_Full 4.489 5.070 PASS
N7 15 5 CP-QPSK L Outer_Full 4.49 5.070 PASS
N7 15 5 CP-16QAM L Outer_Full 4.485 5.050 PASS
N7 15 5 CP-64QAM L Outer_Full 4.487 5.030 PASS
N7 15 5 CP-256QAM L OQuter_Full 4474 5.080 PASS
N7 15 5 DFT-QPSK M Outer_Full 4.51 4.980 PASS
N7 15 5 DFT-PI2BPSK M OQuter_Full 4478 4.920 PASS
N7 15 5 DFT-16QAM M Outer_Full 4472 4.900 PASS
N7 15 5 DFT-64QAM M Outer_Full 4.491 5.050 PASS
N7 15 5 CP-QPSK M Outer_Full 4.463 5.070 PASS
N7 15 5 CP-16QAM M Outer_Full 4.475 5.080 PASS
N7 15 5 CP-64QAM M Outer_Full 4.467 5.020 PASS
N7 15 5 CP-256QAM M Outer_Full 4.486 5.200 PASS
N7 15 5 DFT-QPSK H Outer_Full 4.486 4.970 PASS
N7 15 5 DFT-PI2BPSK H Outer_Full 4.481 5.050 PASS
N7 15 5 DFT-16QAM H Outer_Full 4475 4.950 PASS
N7 15 5 DFT-64QAM H OQuter_Full 4.487 5.060 PASS
N7 15 5 CP-QPSK H Outer_Full 4.466 4.990 PASS
N7 15 5 CP-16QAM H Outer_Full 4478 5.040 PASS
N7 15 5 CP-64QAM H Outer_Full 4476 5.150 PASS
N7 15 5 CP-256QAM H Outer_Full 4472 5.090 PASS
N7 15 10 DFT-QPSK L Outer_Full 8.945 9.700 PASS
N7 15 10 DFT-PI2BPSK L Outer_Full 8.927 9.500 PASS
N7 15 10 DFT-16QAM L Outer_Full 8.947 9.600 PASS
N7 15 10 DFT-64QAM L Outer_Full 8.951 9.740 PASS
N7 15 10 CP-QPSK L Outer_Full 9.285 9.960 PASS
N7 15 10 CP-16QAM L Outer_Full 9.282 10.020 PASS
N7 15 10 CP-64QAM L Outer_Full 9.317 10.220 PASS
N7 15 10 CP-256QAM L Outer_Full 9.289 10.000 PASS
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N7 15 10 DFT-QPSK M Outer_Full | 8.953 9.540 PASS
N7 15 10 DFT-PI2BPSK M Outer_Full | 8.935 9.780 PASS
N7 15 10 DFT-16QAM M Outer_Full | 8.952 9.640 PASS
N7 15 10 DFT-64QAM M Outer_Full | 8.946 9.620 PASS
N7 15 10 CP-QPSK M Outer_Full | 9.304 10.000 PASS
N7 15 10 CP-16QAM M Outer_Full | 9.285 9.960 PASS
N7 15 10 CP-64QAM M Outer_Full | 9.284 10.040 PASS
N7 15 10 CP-256QAM M Outer_Full | 9.286 10.060 PASS
N7 15 10 DFT-QPSK H Outer_Full | 8.944 9.680 PASS
N7 15 10 DFT-PI2BPSK H Outer_Full | 8.937 9.680 PASS
N7 15 10 DFT-16QAM H Outer_Full | 8.956 9.640 PASS
N7 15 10 DFT-64QAM H Outer_Full | 8.955 9.700 PASS
N7 15 10 CP-QPSK H Outer_Full | 9.301 10.100 PASS
N7 15 10 CP-16QAM H Outer_Full 9.28 10.160 PASS
N7 15 10 CP-64QAM H Outer_Full | 9.293 9.980 PASS
N7 15 10 CP-256QAM H Outer_Full | 9.285 10.140 PASS
N7 15 15 DFT-QPSK L Outer_Full | 13.508 14.340 PASS
N7 15 15 DFT-PI2BPSK L Outer_Full 13.43 14.280 PASS
N7 15 15 DFT-16QAM L Outer_Full | 13.439 14.370 PASS
N7 15 15 DFT-64QAM L Outer_Full | 13.447 14.520 PASS
N7 15 15 CP-QPSK L Outer_Full | 14.104 14.970 PASS
N7 15 15 CP-16QAM L Outer_Full | 14.113 15.090 PASS
N7 15 15 CP-64QAM L Outer_Full | 14.118 14.910 PASS
N7 15 15 CP-256QAM L Outer_Full | 14.141 14.970 PASS
N7 15 15 DFT-QPSK M Outer_Full | 13.506 14.340 PASS
N7 15 15 DFT-PI2BPSK M Outer_Full | 13.458 14.340 PASS
N7 15 15 DFT-16QAM M Outer_Full | 13.452 14.340 PASS
N7 15 15 DFT-64QAM M Outer_Full | 13.442 14.280 PASS
N7 15 15 CP-QPSK M Outer_Full | 14.132 14.940 PASS
N7 15 15 CP-16QAM M Outer_Full | 14.081 14.970 PASS
N7 15 15 CP-64QAM M Outer_Full | 14.147 14.880 PASS
N7 15 15 CP-256QAM M Outer_Full | 14.135 15.060 PASS
N7 15 15 DFT-QPSK H Outer_Full 13.51 14.280 PASS
N7 15 15 DFT-PI2BPSK H Outer_Full | 13.447 14.460 PASS
N7 15 15 DFT-16QAM H Outer_Full | 13.434 14.340 PASS
N7 15 15 DFT-64QAM H Outer_Full | 13.441 14.220 PASS
N7 15 15 CP-QPSK H Outer_Full 14.12 14.970 PASS
N7 15 15 CP-16QAM H Outer_Full | 14.106 14.760 PASS
N7 15 15 CP-64QAM H Outer_Full | 14.107 14.850 PASS
N7 15 15 CP-256QAM H Outer_Full | 14.143 15.180 PASS
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N7 15 20 DFT-QPSK L Outer_Full | 17.859 18.800 PASS
N7 15 20 DFT-PI2BPSK L Outer_Full | 17.896 18.800 PASS
N7 15 20 DFT-16QAM L Outer_Full | 17.898 18.920 PASS
N7 15 20 DFT-64QAM L Outer_Full 17.89 18.720 PASS
N7 15 20 CP-QPSK L Outer_Full | 18.924 19.920 PASS
N7 15 20 CP-16QAM L Outer_Full | 18.973 19.840 PASS
N7 15 20 CP-64QAM L Outer_Full | 18.951 19.920 PASS
N7 15 20 CP-256QAM L Outer_Full | 18.908 19.800 PASS
N7 15 20 DFT-QPSK M Outer_Full | 17.885 18.760 PASS
N7 15 20 DFT-PI2BPSK M Outer_Full | 17.896 18.880 PASS
N7 15 20 DFT-16QAM M Outer_Full | 17.898 18.800 PASS
N7 15 20 DFT-64QAM M Outer_Full | 17.904 18.720 PASS
N7 15 20 CP-QPSK M Outer_Full | 18.924 19.920 PASS
N7 15 20 CP-16QAM M Outer_Full | 18.953 19.920 PASS
N7 15 20 CP-64QAM M Outer_Full | 18.939 19.920 PASS
N7 15 20 CP-256QAM M Outer_Full | 18.928 19.840 PASS
N7 15 20 DFT-QPSK H Outer_Full | 17.854 18.720 PASS
N7 15 20 DFT-PI2BPSK H Outer_Full | 17.893 18.680 PASS
N7 15 20 DFT-16QAM H Outer_Full | 17.879 18.720 PASS
N7 15 20 DFT-64QAM H Outer_Full | 17.874 18.680 PASS
N7 15 20 CP-QPSK H Outer_Full | 18.908 | 20.040 PASS
N7 15 20 CP-16QAM H Outer_Full | 18.898 19.840 PASS
N7 15 20 CP-64QAM H Outer_Full | 18.928 19.880 PASS
N7 15 20 CP-256QAM H Outer_Full | 18.889 19.960 PASS
N7 15 25 DFT-QPSK L Outer_Full | 22.868 | 24.000 PASS
N7 15 25 DFT-PI2BPSK L Outer_Full | 22.861 23.900 PASS
N7 15 25 DFT-16QAM L Outer_Full | 22.828 | 23.950 PASS
N7 15 25 DFT-64QAM L Outer_Full | 22.847 | 23.900 PASS
N7 15 25 CP-QPSK L Outer_Full | 23.735 | 25.050 PASS
N7 15 25 CP-16QAM L Outer_Full | 23.752 | 25.150 PASS
N7 15 25 CP-64QAM L Outer_Full | 23.723 | 24.800 PASS
N7 15 25 CP-256QAM L Outer_Full | 23.738 | 24.800 PASS
N7 15 25 DFT-QPSK M Outer_Full | 22.863 | 23.850 PASS
N7 15 25 DFT-PI2BPSK M Outer_Full | 22.906 | 24.100 PASS
N7 15 25 DFT-16QAM M Outer_Full 229 24.050 PASS
N7 15 25 DFT-64QAM M Outer_Full | 22.887 | 23.900 PASS
N7 15 25 CP-QPSK M Outer_Full | 23.808 | 25.000 PASS
N7 15 25 CP-16QAM M Outer_Full | 23.775 | 24.750 PASS
N7 15 25 CP-64QAM M Outer_Full | 23.734 | 24.800 PASS
N7 15 25 CP-256QAM M Outer_Full | 23.749 | 25.000 PASS
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N7 15 25 DFT-QPSK H Outer_Full | 22.874 | 24.100 PASS
N7 15 25 DFT-PI2BPSK H Outer_Full | 22.856 | 23.900 PASS
N7 15 25 DFT-16QAM H Outer_Full | 22.898 | 23.900 PASS
N7 15 25 DFT-64QAM H Outer_Full | 22.862 | 24.000 PASS
N7 15 25 CP-QPSK H Outer_Full | 23.751 25.000 PASS
N7 15 25 CP-16QAM H Outer_Full | 23.695 | 25.150 PASS
N7 15 25 CP-64QAM H Outer_Full | 23.734 | 24.750 PASS
N7 15 25 CP-256QAM H Outer_Full | 23.731 24.950 PASS
N7 15 30 DFT-QPSK L Outer_Full | 28.536 | 29.700 PASS
N7 15 30 DFT-PI2BPSK L Outer_Full | 28.589 | 29.820 PASS
N7 15 30 DFT-16QAM L Outer_Full | 28.534 | 29.760 PASS
N7 15 30 DFT-64QAM L Outer_Full | 28.523 | 29.700 PASS
N7 15 30 CP-QPSK L Outer_Full | 28.536 | 31.140 PASS
N7 15 30 CP-16QAM L Outer_Full | 28.581 29.760 PASS
N7 15 30 CP-64QAM L Outer_Full | 28.554 | 29.820 PASS
N7 15 30 CP-256QAM L Outer_Full | 28.481 29.640 PASS
N7 15 30 DFT-QPSK M Outer_Full | 28.636 | 29.760 PASS
N7 15 30 DFT-PI2BPSK M Outer_Full | 28.578 | 29.820 PASS
N7 15 30 DFT-16QAM M Outer_Full | 28.593 | 29.880 PASS
N7 15 30 DFT-64QAM M Outer_Full | 28.61 29.760 PASS
N7 15 30 CP-QPSK M Outer_Full | 28.643 | 29.760 PASS
N7 15 30 CP-16QAM M Outer_Full | 28.601 29.700 PASS
N7 15 30 CP-64QAM M Outer_Full | 28.529 | 30.060 PASS
N7 15 30 CP-256QAM M Outer_Full | 28.534 | 29.580 PASS
N7 15 30 DFT-QPSK H Outer_Full | 28.585 | 29.700 PASS
N7 15 30 DFT-PI2BPSK H Outer_Full | 28.562 | 29.700 PASS
N7 15 30 DFT-16QAM H Outer_Full | 28.59 29.820 PASS
N7 15 30 DFT-64QAM H Outer_Full | 28,574 | 29.760 PASS
N7 15 30 CP-QPSK H Outer_Full | 28.524 | 30.780 PASS
N7 15 30 CP-16QAM H Outer_Full 285 29.880 PASS
N7 15 30 CP-64QAM H Outer_Full | 28.538 | 29.820 PASS
N7 15 30 CP-256QAM H Outer_Full | 28.481 29.580 PASS
N7 15 40 DFT-QPSK L Outer_Full 38.6 40.400 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full | 38.518 | 40.240 PASS
N7 15 40 DFT-16QAM L Outer_Full | 38.539 | 40.240 PASS
N7 15 40 DFT-64QAM L Outer_Full | 38.505 | 40.160 PASS
N7 15 40 CP-QPSK L Outer_Full | 38.603 | 40.320 PASS
N7 15 40 CP-16QAM L Outer_Full | 38.513 | 40.320 PASS
N7 15 40 CP-64QAM L Outer_Full | 38.468 | 40.160 PASS
N7 15 40 CP-256QAM L Outer_Full | 38.415 | 40.240 PASS
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N7 15 40 DFT-QPSK M Outer_Full | 38.566 | 40.400 PASS
N7 15 40 DFT-PI2BPSK M Outer_Full | 38.59 40.240 PASS
N7 15 40 DFT-16QAM M Outer_Full | 38.57 40.240 PASS
N7 15 40 DFT-64QAM M Outer_Full | 38.565 | 40.160 PASS
N7 15 40 CP-QPSK M Outer_Full | 38.623 | 40.160 PASS
N7 15 40 CP-16QAM M Outer_Full | 38.665 | 40.160 PASS
N7 15 40 CP-64QAM M Outer_Full | 38.585 | 40.320 PASS
N7 15 40 CP-256QAM M Outer_Full | 38.656 | 40.160 PASS
N7 15 40 DFT-QPSK H Outer_Full | 38.614 | 40.240 PASS
N7 15 40 DFT-PI2BPSK H Outer_Full | 38.525 | 40.160 PASS
N7 15 40 DFT-16QAM H Outer_Full | 38.499 | 40.160 PASS
N7 15 40 DFT-64QAM H Outer_Full | 38.512 | 40.240 PASS
N7 15 40 CP-QPSK H Outer_Full | 38.529 | 40.240 PASS
N7 15 40 CP-16QAM H Outer_Full | 38.54 40.240 PASS
N7 15 40 CP-64QAM H Outer_Full | 38.503 | 40.240 PASS
N7 15 40 CP-256QAM H Outer_Full | 38.592 | 40.320 PASS
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Test Graphs

1-N7-PC3-15-5-L-1-DF T-QPSK-Outer_Full-2 | 1-N7-PC3-15-5-L-2-DF T-PI2BPSK-Outer_Ful
5@0-Ant1-4.479-4.970-<5-PASS I-25@0-Ant1-4.48-5.170-<5-PASS

1-N7-PC3-15-5-L-3-DF T-16 QAM-Outer_Full- | 1-N7-PC3-15-5-L-4-DFT-64QAM-Outer_Full-
25@0-Ant1-4.486-4.990-<5-PASS 25@0-Ant1-4.489-5.070-<5-PASS
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1-N7-PC3-15-5-L-5-CP-QPSK-Outer_Full-25 | 1-N7-PC3-15-5-L-6-CP-16QAM-Outer_Full-2
@0-Ant1-4.49-5.070-<5-PASS 5@0-Ant1-4.485-5.050-<5-PASS

1-N7-PC3-15-5-L-7-CP-64QAM-Outer_Full-2 | 1-N7-PC3-15-5-L-8-CP-256QAM-Outer_Full-
5@0-Ant1-4.487-5.030-<5-PASS 25@0-Ant1-4.474-5.080-<5-PASS
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1-N7-PC3-15-5-M-1-DFT-QPSK-Outer_Full-2 | 1-N7-PC3-15-5-M-2-DF T-PI2BPSK-Outer_Fu
5@0-Ant1-4.51-4.980-<5-PASS [I-25@0-Ant1-4.478-4.920-<5-PASS

1-N7-PC3-15-5-M-3-DF T-16QAM-Outer_Full- | 1-N7-PC3-15-5-M-4-DFT-64QAM-Outer_Full-
25@0-Ant1-4.472-4.900-<5-PASS 25@0-Ant1-4.491-5.050-<5-PASS
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1-N7-PC3-15-5-M-5-CP-QPSK-Outer_Full-25 | 1-N7-PC3-15-5-M-6-CP-16QAM-Outer_Full-2
@0-Ant1-4.463-5.070-<5-PASS 5@0-Ant1-4.475-5.080-<5-PASS

1-N7-PC3-15-5-M-7-CP-64QAM-Outer_Full-2 | 1-N7-PC3-15-5-M-8-CP-256QAM-Outer_Full-
5@0-Ant1-4.467-5.020-<5-PASS 25@0-Ant1-4.486-5.200-<5-PASS
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1-N7-PC3-15-5-H-1-DFT-QPSK-Outer_Full-2 | 1-N7-PC3-15-5-H-2-DFT-PI2BPSK-Outer_Fu
5@0-Ant1-4.486-4.970-<5-PASS II-25@0-Ant1-4.481-5.050-<5-PASS

1-N7-PC3-15-5-H-3-DF T-16QAM-Outer_Full- | 1-N7-PC3-15-5-H-4-DFT-64QAM-Outer_Full-
25@0-Ant1-4.475-4.950-<5-PASS 25@0-Ant1-4.487-5.060-<5-PASS
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1-N7-PC3-15-5-H-5-CP-QPSK-Outer_Full-25 | 1-N7-PC3-15-5-H-6-CP-16QAM-Quter_Full-2
@0-Ant1-4.466-4.990-<5-PASS 5@0-Ant1-4.478-5.040-<5-PASS

1-N7-PC3-15-5-H-7-CP-64QAM-Outer_Full-2 | 1-N7-PC3-15-5-H-8-CP-256QAM-Outer_Full-
5@0-Ant1-4.476-5.150-<5-PASS 25@0-Ant1-4.472-5.090-<5-PASS
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1-N7-PC3-15-10-L-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-10-L-2-DFT-PI2BPSK-Outer_F
50@0-Ant1-8.945-9.700-<10-PASS ull-50@0-Ant1-8.927-9.500-<10-PASS

1-N7-PC3-15-10-L-3-DF T-16QAM-Quter_Full | 1-N7-PC3-15-10-L-4-DFT-64QAM-Outer_Full
-50@0-Ant1-8.947-9.600-<10-PASS -50@0-Ant1-8.951-9.740-<10-PASS
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1-N7-PC3-15-10-L-5-CP-QPSK-Outer_Full-5 | 1-N7-PC3-15-10-L-6-CP-16QAM-Quter_Full-
2@0-Ant1-9.285-9.960-<10-PASS 52@0-Ant1-9.282-10.020-<10-PASS

1-N7-PC3-15-10-L-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-10-L-8-CP-256QAM-Outer_Full
52@0-Ant1-9.317-10.220-<10-PASS -52@0-Ant1-9.289-10.000-<10-PASS
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1-N7-PC3-15-10-M-1-DFT-QPSK-Outer_Full- | 1-N7-PC3-15-10-M-2-DFT-PI2BPSK-Outer_F
50@0-Ant1-8.953-9.540-<10-PASS ull-50@0-Ant1-8.935-9.780-<10-PASS

1-N7-PC3-15-10-M-3-DFT-16QAM-Outer_Ful | 1-N7-PC3-15-10-M-4-DFT-64QAM-Outer_Ful
[-50@0-Ant1-8.952-9.640-<10-PASS [-50@0-Ant1-8.946-9.620-<10-PASS
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1-N7-PC3-15-10-M-5-CP-QPSK-Outer_Full-5 | 1-N7-PC3-15-10-M-6-CP-16QAM-Outer_Full-
2@0-Ant1-9.304-10.000-=10-PASS 52@0-Ant1-9.285-9.960-<10-PASS

1-N7-PC3-15-10-M-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-10-M-8-CP-256QAM-Outer_Ful
52@0-Ant1-9.284-10.040-<10-PASS [-52@0-Ant1-9.286-10.060-<10-PASS
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1-N7-PC3-15-10-H-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-10-H-2-DFT-PI2BPSK-Outer_F
50@0-Ant1-8.944-9.680-<10-PASS ull-50@0-Ant1-8.937-9.680-<10-PASS

1-N7-PC3-15-10-H-3-DF T-16QAM-Outer_Ful | 1-N7-PC3-15-10-H-4-DFT-64QAM-Outer_Ful
[-50@0-Ant1-8.956-9.640-<10-PASS [-50@0-Ant1-8.955-9.700-<10-PASS
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1-N7-PC3-15-10-H-5-CP-QPSK-Outer_Full-5 | 1-N7-PC3-15-10-H-6-CP-16QAM-Outer_Full-
2@0-Ant1-9.301-10.100-<10-PASS 52@0-Ant1-9.28-10.160-<10-PASS

1-N7-PC3-15-10-H-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-10-H-8-CP-256QAM-Outer_Ful
52@0-Ant1-9.293-9.980-<10-PASS [-52@0-Ant1-9.285-10.140-<10-PASS
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1-N7-PC3-15-15-L-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-15-L-2-DFT-PI2BPSK-Outer_F
75@0-Ant1-13.508-14.340-<15-PASS ull-75@0-Ant1-13.43-14.280-<15-PASS

1-N7-PC3-15-15-L-3-DF T-16QAM-Quter_Full | 1-N7-PC3-15-15-L-4-DFT-64QAM-Outer_Full
-75@0-Ant1-13.439-14.370-<15-PASS -75@0-Ant1-13.447-14.520-<15-PASS
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1-N7-PC3-15-15-L-5-CP-QPSK-Outer_Full-7 | 1-N7-PC3-15-15-L-6-CP-16QAM-Quter_Full-
9@0-Ant1-14.104-14.970-<15-PASS 79@0-Ant1-14.113-15.090-<15-PASS

1-N7-PC3-15-15-L-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-15-L-8-CP-256QAM-Outer_Full
79@0-Ant1-14.118-14.910-<15-PASS -79@0-Ant1-14.141-14.970-<15-PASS
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1-N7-PC3-15-15-M-1-DFT-QPSK-Outer_Full- | 1-N7-PC3-15-15-M-2-DFT-PI2BPSK-Outer_F
75@0-Ant1-13.506-14.340-<15-PASS ull-75@0-Ant1-13.458-14.340-<15-PASS

1-N7-PC3-15-15-M-3-DFT-16QAM-Outer_Ful | 1-N7-PC3-15-15-M-4-DF T-64QAM-Outer_Ful
I-75@0-Ant1-13.452-14.340-<15-PASS I-75@0-Ant1-13.442-14.280-<15-PASS
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1-N7-PC3-15-15-M-5-CP-QPSK-Outer_Full-7 | 1-N7-PC3-15-15-M-6-CP-16QAM-Outer_Full-
9@0-Ant1-14.132-14.940-<15-PASS 79@0-Ant1-14.081-14.970-<15-PASS

1-N7-PC3-15-15-M-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-15-M-8-CP-256QAM-Outer_Ful
79@0-Ant1-14.147-14.880-<15-PASS I-79@0-Ant1-14.135-15.060-<15-PASS
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1-N7-PC3-15-15-H-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-15-H-2-DFT-PI2BPSK-Outer_F
75@0-Ant1-13.51-14.280-<15-PASS ull-75@0-Ant1-13.447-14.460-<15-PASS

1-N7-PC3-15-15-H-3-DF T-16QAM-Outer_Ful | 1-N7-PC3-15-15-H-4-DFT-64QAM-Outer_Ful
I-75@0-Ant1-13.434-14.340-<15-PASS I-75@0-Ant1-13.441-14.220-<15-PASS
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1-N7-PC3-15-15-H-5-CP-QPSK-Outer_Full-7 | 1-N7-PC3-15-15-H-6-CP-16QAM-Outer_Full-
9@0-Ant1-14.12-14.970-<15-PASS 79@0-Ant1-14.106-14.760-<15-PASS

1-N7-PC3-15-15-H-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-15-H-8-CP-256QAM-Outer_Ful
79@0-Ant1-14.107-14.850-<15-PASS I-79@0-Ant1-14.143-15.180-<15-PASS
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1-N7-PC3-15-20-L-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-20-L-2-DFT-PI2BPSK-Outer_F
100@0-Ant1-17.859-18.800-<20-PASS ull-100@0-Ant1-17.896-18.800-<20-PASS

1-N7-PC3-15-20-L-3-DF T-16QAM-Quter_Full | 1-N7-PC3-15-20-L-4-DFT-64QAM-Outer_Full
-100@0-Ant1-17.898-18.920-<20-PASS -100@0-Ant1-17.89-18.720-<20-PASS
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1-N7-PC3-15-20-L-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-20-L-6-CP-16QAM-Quter_Full-
06@0-Ant1-18.924-19.920-<20-PASS 106@0-Ant1-18.973-19.840-<20-PASS

1-N7-PC3-15-20-L-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-20-L-8-CP-256QAM-Outer_Full
106@0-Ant1-18.951-19.920-<20-PASS -106@0-Ant1-18.908-19.800-<20-PASS
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1-N7-PC3-15-20-M-1-DFT-QPSK-Outer_Full- | 1-N7-PC3-15-20-M-2-DFT-PI2BPSK-Outer_F
100@0-Ant1-17.885-18.760-<20-PASS ull-100@0-Ant1-17.896-18.880-<20-PASS

1-N7-PC3-15-20-M-3-DFT-16QAM-Outer_Ful | 1-N7-PC3-15-20-M-4-DF T-64QAM-Outer_Ful
[-100@0-Ant1-17.898-18.800-<20-PASS [-100@0-Ant1-17.904-18.720-<20-PASS
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1-N7-PC3-15-20-M-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-20-M-6-CP-16QAM-Outer_Full-
06@0-Ant1-18.924-19.920-<20-PASS 106@0-Ant1-18.953-19.920-<20-PASS

1-N7-PC3-15-20-M-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-20-M-8-CP-256QAM-Outer_Ful
106@0-Ant1-18.939-19.920-<20-PASS [-106@0-Ant1-18.928-19.840-<20-PASS
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1-N7-PC3-15-20-H-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-20-H-2-DFT-PI2BPSK-Outer_F
100@0-Ant1-17.854-18.720-<20-PASS ull-100@0-Ant1-17.893-18.680-<20-PASS

1-N7-PC3-15-20-H-3-DF T-16QAM-Outer_Ful | 1-N7-PC3-15-20-H-4-DFT-64QAM-Outer_Ful
[-100@0-Ant1-17.879-18.720-<20-PASS [-100@0-Ant1-17.874-18.680-<20-PASS
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1-N7-PC3-15-20-H-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-20-H-6-CP-16QAM-Outer_Full-
06@0-Ant1-18.908-20.040-<20-PASS 106@0-Ant1-18.898-19.840-<20-PASS

1-N7-PC3-15-20-H-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-20-H-8-CP-256QAM-Outer_Ful
106@0-Ant1-18.928-19.880-<20-PASS [-106@0-Ant1-18.889-19.960-<20-PASS
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1-N7-PC3-15-25-L-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-25-L-2-DFT-PI2BPSK-Outer_F
128@0-Ant1-22.868-24.000-<25-PASS ull-128@0-Ant1-22.861-23.900-<25-PASS

1-N7-PC3-15-25-L-3-DF T-16QAM-Quter_Full | 1-N7-PC3-15-25-L-4-DFT-64QAM-Outer_Full
-128@0-Ant1-22.828-23.950-<25-PASS -128@0-Ant1-22.847-23.900-<25-PASS
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1-N7-PC3-15-25-L-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-25-L-6-CP-16QAM-Quter_Full-
33@0-Ant1-23.735-25.050-<25-PASS 133@0-Ant1-23.752-25.150-<25-PASS

1-N7-PC3-15-25-L-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-25-L-8-CP-256QAM-Outer_Full
133@0-Ant1-23.723-24.800-<25-PASS -133@0-Ant1-23.738-24.800-<25-PASS
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1-N7-PC3-15-25-M-1-DFT-QPSK-Outer_Full- | 1-N7-PC3-15-25-M-2-DFT-PI2BPSK-Outer_F
128@0-Ant1-22.863-23.850-<25-PASS ull-128@0-Ant1-22.906-24.100-<25-PASS

1-N7-PC3-15-25-M-3-DFT-16QAM-Outer_Ful | 1-N7-PC3-15-25-M-4-DFT-64QAM-Outer_Ful
[-128@0-Ant1-22.9-24.050-<25-PASS [-128@0-Ant1-22.887-23.900-<25-PASS
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1-N7-PC3-15-25-M-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-25-M-6-CP-16QAM-Outer_Full-
33@0-Ant1-23.808-25.000-<25-PASS 133@0-Ant1-23.775-24.750-<25-PASS

1-N7-PC3-15-25-M-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-25-M-8-CP-256QAM-Outer_Ful
133@0-Ant1-23.734-24.800-<25-PASS [-133@0-Ant1-23.749-25.000-<25-PASS
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1-N7-PC3-15-25-H-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-25-H-2-DFT-PI2BPSK-Outer_F
128@0-Ant1-22.874-24.100-<25-PASS ull-128@0-Ant1-22.856-23.900-<25-PASS

1-N7-PC3-15-25-H-3-DF T-16QAM-Outer_Ful | 1-N7-PC3-15-25-H-4-DFT-64QAM-Outer_Ful
[-128@0-Ant1-22.898-23.900-<25-PASS [-128@0-Ant1-22.862-24.000-<25-PASS
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1-N7-PC3-15-25-H-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-25-H-6-CP-16QAM-Outer_Full-
33@0-Ant1-23.751-25.000-<25-PASS 133@0-Ant1-23.695-25.150-<25-PASS

1-N7-PC3-15-25-H-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-25-H-8-CP-256QAM-Outer_Ful
133@0-Ant1-23.734-24.750-<25-PASS [-133@0-Ant1-23.731-24.950-<25-PASS
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1-N7-PC3-15-30-L-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-30-L-2-DFT-PI2BPSK-Outer_F
160@0-Ant1-28.536-29.700-<30-PASS ull-160@0-Ant1-28.589-29.820-<30-PASS

1-N7-PC3-15-30-L-3-DFT-16QAM-Quter_Full | 1-N7-PC3-15-30-L-4-DFT-64QAM-Outer_Full
-160@0-Ant1-28.534-29.760-<30-PASS -160@0-Ant1-28.523-29.700-<30-PASS
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1-N7-PC3-15-30-L-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-30-L-6-CP-16QAM-Quter_Full-
60@0-Ant1-28.536-31.140-<30-PASS 160@0-Ant1-28.581-29.760-<30-PASS

1-N7-PC3-15-30-L-7-CP-64QAM-OQuter_Full- | 1-N7-PC3-15-30-L-8-CP-256QAM-Outer_Full
160@0-Ant1-28.554-29.820-<30-PASS -160@0-Ant1-28.481-29.640-<30-PASS
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1-N7-PC3-15-30-M-1-DFT-QPSK-Outer_Full- | 1-N7-PC3-15-30-M-2-DFT-PI2BPSK-Outer_F
160@0-Ant1-28.636-29.760-<30-PASS ull-160@0-Ant1-28.578-29.820-<30-PASS

1-N7-PC3-15-30-M-3-DFT-16QAM-Outer_Ful | 1-N7-PC3-15-30-M-4-DF T-64QAM-Outer_Ful
[-160@0-Ant1-28.593-29.880-<30-PASS I-160@0-Ant1-28.61-29.760-<30-PASS
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1-N7-PC3-15-30-M-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-30-M-6-CP-16QAM-Outer_Full-
60@0-Ant1-28.643-29.760-<30-PASS 160@0-Ant1-28.601-29.700-<30-PASS

1-N7-PC3-15-30-M-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-30-M-8-CP-256QAM-Outer_Ful
160@0-Ant1-28.529-30.060-<30-PASS [-160@0-Ant1-28.534-29.580-<30-PASS
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1-N7-PC3-15-30-H-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-30-H-2-DFT-PI2BPSK-Outer_F
160@0-Ant1-28.585-29.700-<30-PASS ull-160@0-Ant1-28.562-29.700-<30-PASS

1-N7-PC3-15-30-H-3-DF T-16QAM-Outer_Ful | 1-N7-PC3-15-30-H-4-DFT-64QAM-Outer_Ful
I-160@0-Ant1-28.59-29.820-<30-PASS [-160@0-Ant1-28.574-29.760-<30-PASS
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1-N7-PC3-15-30-H-5-CP-QPSK-Outer_Full-1 | 1-N7-PC3-15-30-H-6-CP-16QAM-Outer_Full-
60@0-Ant1-28.524-30.780-<30-PASS 160@0-Ant1-28.5-29.880-<30-PASS

1-N7-PC3-15-30-H-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-30-H-8-CP-256QAM-Outer_Ful
160@0-Ant1-28.538-29.820-<30-PASS [-160@0-Ant1-28.481-29.580-<30-PASS
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1-N7-PC3-15-40-L-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-40-L-2-DFT-PI2BPSK-Outer_F
216@0-Ant1-38.6-40.400-<40-PASS ull-216@0-Ant1-38.518-40.240-<40-PASS

1-N7-PC3-15-40-L-3-DF T-16QAM-Outer_Full | 1-N7-PC3-15-40-L-4-DFT-64QAM-Outer_Full
-216@0-Ant1-38.539-40.240-<40-PASS -216@0-Ant1-38.505-40.160-<40-PASS
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1-N7-PC3-15-40-L-5-CP-QPSK-Outer_Full-2 | 1-N7-PC3-15-40-L-6-CP-16QAM-Quter_Full-
16@0-Ant1-38.603-40.320-<40-PASS 216@0-Ant1-38.513-40.320-<40-PASS

1-N7-PC3-15-40-L-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-40-L-8-CP-256QAM-Outer_Full
216@0-Ant1-38.468-40.160-<40-PASS -216@0-Ant1-38.415-40.240-<40-PASS
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1-N7-PC3-15-40-M-1-DFT-QPSK-Outer_Full- | 1-N7-PC3-15-40-M-2-DFT-PI2BPSK-Outer_F
216@0-Ant1-38.566-40.400-<40-PASS ull-216@0-Ant1-38.59-40.240-<40-PASS

1-N7-PC3-15-40-M-3-DFT-16QAM-Outer_Ful | 1-N7-PC3-15-40-M-4-DF T-64QAM-Outer_Ful
[-216@0-Ant1-38.57-40.240-<40-PASS [-216@0-Ant1-38.565-40.160-<40-PASS
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1-N7-PC3-15-40-M-5-CP-QPSK-Outer_Full-2 | 1-N7-PC3-15-40-M-6-CP-16QAM-Outer_Full-
16@0-Ant1-38.623-40.160-<40-PASS 216@0-Ant1-38.665-40.160-<40-PASS

1-N7-PC3-15-40-M-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-40-M-8-CP-256QAM-Outer_Ful
216@0-Ant1-38.585-40.320-<40-PASS [-216@0-Ant1-38.656-40.160-<40-PASS
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1-N7-PC3-15-40-H-1-DF T-QPSK-Outer_Full- | 1-N7-PC3-15-40-H-2-DFT-PI2BPSK-Outer_F
216@0-Ant1-38.614-40.240-<40-PASS ull-216@0-Ant1-38.525-40.160-<40-PASS

1-N7-PC3-15-40-H-3-DF T-16QAM-Outer_Ful | 1-N7-PC3-15-40-H-4-DFT-64QAM-Outer_Ful
[-216@0-Ant1-38.499-40.160-<40-PASS [-216@0-Ant1-38.512-40.240-<40-PASS
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1-N7-PC3-15-40-H-5-CP-QPSK-Outer_Full-2 | 1-N7-PC3-15-40-H-6-CP-16QAM-Outer_Full-
16@0-Ant1-38.529-40.240-<40-PASS 216@0-Ant1-38.54-40.240-<40-PASS

1-N7-PC3-15-40-H-7-CP-64QAM-Outer_Full- | 1-N7-PC3-15-40-H-8-CP-256QAM-Outer_Ful
216@0-Ant1-38.503-40.240-<40-PASS [-216@0-Ant1-38.592-40.320-<40-PASS
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Appendix D: Band Edge for SA

Test Result
Band SCS Bandwidth Modulation Channel RB Config Result Verdict
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left see graph PASS
N7 15 5 DFT-PI2BPSK L Outer_Full see graph PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left see graph PASS
N7 15 5 DFT-QPSK L Outer_Full see graph PASS
N7 15 5 DFT-PI2BPSK H Edge_ 1RB_Right see graph PASS
N7 15 5 DFT-PI2BPSK H Outer_Full see graph PASS
N7 15 5 DFT-QPSK H Edge_ 1RB_Right see graph PASS
N7 15 5 DFT-QPSK H Outer_Full see graph PASS
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left see graph PASS
N7 15 15 DFT-PI2BPSK L Outer_Full see graph PASS
N7 15 15 DFT-QPSK L Edge_1RB_Left see graph PASS
N7 15 15 DFT-QPSK L Outer_Full see graph PASS
N7 15 15 DFT-PI2BPSK H Edge_1RB_Right see graph PASS
N7 15 15 DFT-PI2BPSK H Outer_Full see graph PASS
N7 15 15 DFT-QPSK H Edge_1RB_Right see graph PASS
N7 15 15 DFT-QPSK H Outer_Full see graph PASS
N7 15 40 DFT-PI2BPSK L Edge 1RB_Left see graph PASS
N7 15 40 DFT-PI2BPSK L Outer_Full see graph PASS
N7 15 40 DFT-QPSK L Edge_1RB_Left see graph PASS
N7 15 40 DFT-QPSK L Outer_Full see graph PASS
N7 15 40 DFT-PI2BPSK H Edge_1RB_Right see graph PASS
N7 15 40 DFT-PI2BPSK H Outer_Full see graph PASS
N7 15 40 DFT-QPSK H Edge_ 1RB_Right see graph PASS
N7 15 40 DFT-QPSK H Outer_Full see graph PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF9-A3 Page 65 of 104

Test Graphs

1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R | 1-N7-PC3-15-5-L-3-DF T-PI2BPSK-Outer_Ful
B_Left-1@0-Ant1-1--PASS-see graph [-25@0-Ant1-1--PASS-see graph

1-N7-PC3-15-5-L-4-DF T-QPSK-Edge_1RB_L | 1-N7-PC3-15-5-L-6-DFT-QPSK-Outer_Full-2
eft-1@0-Ant1-1--PASS-see graph 5@0-Ant1-1--PASS-see graph
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1-N7-PC3-15-5-H-2-DF T-PI2BPSK-Edge_1R | 1-N7-PC3-15-5-H-3-DFT-PI2BPSK-Outer_Fu
B_Right-1@24-Ant1-1--PASS-see graph -25@0-Ant1-1--PASS-see graph

1-N7-PC3-15-5-H-5-DF T-QPSK-Edge_1RB_ | 1-N7-PC3-15-5-H-6-DF T-QPSK-Outer_Full-2
Right-1@24-Ant1-1--PASS-see graph 5@0-Ant1-1--PASS-see graph
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1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge 1 | 1-N7-PC3-15-15-L-3-DFT-PI2BPSK-Outer_F
RB_Left-1@0-Ant1-1--PASS-see graph ull-75@0-Ant1-1--PASS-see graph

1-N7-PC3-15-15-L-4-DF T-QPSK-Edge_1RB_ | 1-N7-PC3-15-15-L-6-DF T-QPSK-Outer_Full-
Left-1@0-Ant1-1--PASS-see graph 75@0-Ant1-1--PASS-see graph
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1-N7-PC3-15-15-H-2-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-15-H-3-DF T-PI2BPSK-Outer_F
RB_Right-1@78-Ant1-1--PASS-see graph ull-75@0-Ant1-1--PASS-see graph

1-N7-PC3-15-15-H-5-DF T-QPSK-Edge_1RB | 1-N7-PC3-15-15-H-6-DFT-QPSK-Outer_Full-
_Right-1@78-Ant1-1--PASS-see graph 75@0-Ant1-1--PASS-see graph
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1-N7-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-L-3-DFT-PI2BPSK-Outer_F
RB_Left-1@0-Ant1-1--PASS-see graph ull-216@0-Ant1-1--PASS-see graph

1-N7-PC3-15-40-L-4-DF T-QPSK-Edge 1RB_ | 1-N7-PC3-15-40-L-6-DF T-QPSK-Outer_Full-
Left-1@0-Ant1-1--PASS-see graph 216@0-Ant1-1--PASS-see graph
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1-N7-PC3-15-40-H-2-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-H-3-DFT-PI2BPSK-Outer_F
RB_Right-1@215-Ant1-1--PASS-see graph ull-216@0-Ant1-1--PASS-see graph

1-N7-PC3-15-40-H-5-DF T-QPSK-Edge_1RB | 1-N7-PC3-15-40-H-6-DF T-QPSK-Outer_Full-
_Right-1@215-Ant1-1--PASS-see graph 216@0-Ant1-1--PASS-see graph
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Appendix E: Conducted Spurious Emission for SA

Test Result
Bandw Chan :
Band SCS . Modulation | RB Config StartFreq | StopFreq Result Limit Verdict
i ne

-107.4
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left 0.009 0.15 1 -55 PASS
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left 0.15 30 -92.53 -45 PASS
N7 15 5 DFT-PI12BPSK L Edge 1RB_Left 30 1000 -60.62 -35 PASS
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left 1000 3000 -48.25 -25 PASS
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left 3000 12000 -46.08 -25 PASS
N7 15 5 DFT-PI2BPSK L Edge 1RB_Left 12000 20000 -51.64 -25 PASS

-107.4
N7 15 5 DFT-QPSK L Edge 1RB_Left 0.009 0.15 7 -55 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left 0.15 30 -92.49 -45 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left 30 1000 -60.07 -35 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left 1000 3000 -48.15 -25 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left 3000 12000 -45.85 -25 PASS
N7 15 5 DFT-QPSK L Edge 1RB_Left 12000 20000 -51.43 -25 PASS

-107.1
N7 15 5 DFT-PI2BPSK M Edge 1RB_Left 0.009 0.15 9 -55 PASS
N7 15 5 DFT-PI2BPSK M Edge 1RB_Left 0.15 30 -92.57 -45 PASS
N7 15 5 DFT-PI12BPSK M Edge 1RB_Left 30 1000 -60.37 -35 PASS
N7 15 5 DFT-PI2BPSK M Edge 1RB_Left 1000 3000 -47.15 -25 PASS
N7 15 5 DFT-PI2BPSK M Edge 1RB_Left 3000 12000 -46.39 -25 PASS
N7 15 5 DFT-PI2BPSK M Edge 1RB_Left 12000 20000 -51.59 -25 PASS

-107.2
N7 15 5 DFT-QPSK M Edge 1RB_Left 0.009 0.15 5 -55 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Left 0.15 30 -92.54 -45 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Left 30 1000 -60.66 -35 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Left 1000 3000 -47.74 -25 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Left 3000 12000 -46.20 -25 PASS
N7 15 5 DFT-QPSK M Edge 1RB_Left 12000 20000 -51.53 -25 PASS

-107.0
N7 15 5 DFT-PI2BPSK H Edge 1RB_Left 0.009 0.15 5 -55 PASS
N7 15 DFT-PI2BPSK H Edge 1RB_Left 0.15 30 -92.54 -45 PASS
N7 15 DFT-PI2BPSK H Edge 1RB_Left 30 1000 -60.84 -35 PASS
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N7 15 DFT-PI2BPSK H Edge_1RB_Left 1000 3000 -46.97 | -25 PASS
N7 15 DFT-PI2BPSK H Edge_1RB_Left 3000 12000 | -46.30 | -25 PASS
N7 15 DFT-PI2BPSK H Edge_1RB_Left | 12000 20000 | -51.31 -25 PASS
-107.0
N7 15 5 DFT-QPSK H Edge_1RB_Left 0.009 0.15 5 -55 PASS
N7 15 5 DFT-QPSK H Edge_1RB_Left 0.15 30 -92.54 | -45 PASS
N7 15 5 DFT-QPSK H Edge_1RB_Left 30 1000 -59.86 | -35 PASS
N7 15 5 DFT-QPSK H Edge_1RB_Left 1000 3000 -46.86 | -25 PASS
N7 15 5 DFT-QPSK H Edge_1RB_Left 3000 12000 | -46.20 | -25 PASS
N7 15 5 DFT-QPSK H Edge_1RB_Left | 12000 20000 | -49.94 | -25 PASS
-107.2
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left 0.009 0.15 5 -55 PASS
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left 0.15 30 -92.53 | -45 PASS
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left 30 1000 -60.58 | -35 PASS
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left 1000 3000 -48.47 | -25 PASS
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left 3000 12000 | -46.39 | -25 PASS
N7 15 15 DFT-PI2BPSK L Edge_1RB_Left | 12000 20000 | -51.61 -25 PASS
-107.7
N7 15 15 DFT-QPSK L Edge_1RB_Left 0.009 0.15 3 -55 PASS
N7 15 15 DFT-QPSK L Edge_1RB_Left 0.15 30 -92.51 -45 PASS
N7 15 15 DFT-QPSK L Edge_1RB_Left 30 1000 -60.13 | -35 PASS
N7 15 15 DFT-QPSK L Edge_1RB_Left 1000 3000 -48.23 | -25 PASS
N7 15 15 DFT-QPSK L Edge_1RB_Left 3000 12000 | -46.21 -25 PASS
N7 15 15 DFT-QPSK L Edge_1RB_Left | 12000 20000 | -51.68 | -25 PASS
-107.2
N7 15 15 DFT-PI2BPSK M Edge_1RB_Left 0.009 0.15 4 -55 PASS
N7 15 15 DFT-PI2BPSK M Edge_1RB_Left 0.15 30 -92.56 | -45 PASS
N7 15 15 DFT-PI2BPSK M Edge_1RB_Left 30 1000 -60.49 | -35 PASS
N7 15 15 DFT-PI2BPSK M Edge_1RB_Left 1000 3000 -48.43 | -25 PASS
N7 15 15 DFT-PI2BPSK M Edge_1RB_Left 3000 12000 | -46.37 | -25 PASS
N7 15 15 DFT-PI2BPSK M Edge_1RB_Left | 12000 20000 | -51.40 | -25 PASS
-107.5
N7 15 15 DFT-QPSK M Edge_1RB_Left 0.009 0.15 0 -55 PASS
N7 15 15 DFT-QPSK M Edge_1RB_Left 0.15 30 -92.55 | -45 PASS
N7 15 15 DFT-QPSK M Edge_1RB_Left 30 1000 -60.13 | -35 PASS
N7 15 15 DFT-QPSK M Edge_1RB_Left 1000 3000 -48.44 | -25 PASS
N7 15 15 DFT-QPSK M Edge_1RB_Left 3000 12000 | -46.12 | -25 PASS
N7 15 15 DFT-QPSK M Edge_1RB_Left | 12000 20000 | -51.44 | -25 PASS
-107.3
N7 15 15 DFT-PI2BPSK H Edge_1RB_Left 0.009 0.15 9 -55 PASS
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N7 15 15 DFT-PI2BPSK H Edge_1RB_Left 0.15 30 -92.53 | -45 PASS
N7 15 15 DFT-PI2BPSK H Edge_1RB_Left 30 1000 -60.76 | -35 PASS
N7 15 15 DFT-PI2BPSK H Edge_1RB_Left 1000 3000 -48.39 | -25 PASS
N7 15 15 DFT-PI2BPSK H Edge_1RB_Left 3000 12000 | -46.21 -25 PASS
N7 15 15 DFT-PI2BPSK H Edge_1RB_Left | 12000 20000 | -51.46 | -25 PASS
-107.0
N7 15 15 DFT-QPSK H Edge_1RB_Left 0.009 0.15 0 -55 PASS
N7 15 15 DFT-QPSK H Edge_1RB_Left 0.15 30 -92.56 | -45 PASS
N7 15 15 DFT-QPSK H Edge_1RB_Left 30 1000 -60.12 | -35 PASS
N7 15 15 DFT-QPSK H Edge_1RB_Left 1000 3000 -44.86 | -25 PASS
N7 15 15 DFT-QPSK H Edge_1RB_Left 3000 12000 | -46.05 | -25 PASS
N7 15 15 DFT-QPSK H Edge_1RB_Left | 12000 20000 | -50.50 | -25 PASS
-107.4
N7 15 40 DFT-PI2BPSK L Edge_1RB_Left 0.009 0.15 5 -55 PASS
N7 15 40 DFT-PI2BPSK L Edge_1RB_Left 0.15 30 -92.48 | -45 PASS
N7 15 40 DFT-PI2BPSK L Edge_1RB_Left 30 1000 -60.90 | -35 PASS
N7 15 40 DFT-PI2BPSK L Edge_1RB_Left 1000 3000 -48.55 | -25 PASS
N7 15 40 DFT-PI2BPSK L Edge_1RB_Left 3000 12000 | -46.49 | -25 PASS
N7 15 40 DFT-PI2BPSK L Edge_1RB_Left | 12000 20000 | -51.54 | -25 PASS
-107.4
N7 15 40 DFT-QPSK L Edge_1RB_Left 0.009 0.15 9 -55 PASS
N7 15 40 DFT-QPSK L Edge_1RB_Left 0.15 30 -92.49 | -45 PASS
N7 15 40 DFT-QPSK L Edge_1RB_Left 30 1000 -60.46 | -35 PASS
N7 15 40 DFT-QPSK L Edge_1RB_Left 1000 3000 -48.57 | -25 PASS
N7 15 40 DFT-QPSK L Edge_1RB_Left 3000 12000 | -46.08 | -25 PASS
N7 15 40 DFT-QPSK L Edge_1RB_Left | 12000 20000 | -51.61 -25 PASS
-107.6
N7 15 40 DFT-PI2BPSK M Edge_1RB_Left 0.009 0.15 3 -55 PASS
N7 15 40 DFT-PI2BPSK M Edge_1RB_Left 0.15 30 -92.50 | -45 PASS
N7 15 40 DFT-PI2BPSK M Edge_1RB_Left 30 1000 -60.25 | -35 PASS
N7 15 40 DFT-PI2BPSK M Edge_1RB_Left 1000 3000 -48.44 | -25 PASS
N7 15 40 DFT-PI2BPSK M Edge_1RB_Left 3000 12000 | -46.04 | -25 PASS
N7 15 40 DFT-PI2BPSK M Edge_1RB_Left | 12000 20000 | -51.52 | -25 PASS
-107.5
N7 15 40 DFT-QPSK M Edge_1RB_Left 0.009 0.15 5 -55 PASS
N7 15 40 DFT-QPSK M Edge_1RB_Left 0.15 30 -92.51 -45 PASS
N7 15 40 DFT-QPSK M Edge_1RB_Left 30 1000 -60.18 | -35 PASS
N7 15 40 DFT-QPSK M Edge_1RB_Left 1000 3000 -48.44 | -25 PASS
N7 15 40 DFT-QPSK M Edge_1RB_Left 3000 12000 | -46.27 | -25 PASS
N7 15 40 DFT-QPSK M Edge_1RB_Left | 12000 20000 | -51.51 -25 PASS
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-107.6
N7 15 40 DFT-PI2BPSK H Edge_1RB_Left 0.009 0.15 0 -55 PASS
N7 15 40 DFT-PI2BPSK H Edge_1RB_Left 0.15 30 -92.50 | -45 PASS
N7 15 40 DFT-PI2BPSK H Edge_1RB_Left 30 1000 -59.62 | -35 PASS
N7 15 40 DFT-PI2BPSK H Edge_1RB_Left 1000 3000 -48.56 | -25 PASS
N7 15 40 DFT-PI2BPSK H Edge_1RB_Left 3000 12000 | -46.04 | -25 PASS
N7 15 40 DFT-PI2BPSK H Edge_1RB_Left | 12000 20000 | -51.46 | -25 PASS

-107.3
N7 15 40 DFT-QPSK H Edge_1RB_Left 0.009 0.15 0 -55 PASS
N7 15 40 DFT-QPSK H Edge_1RB_Left 0.15 30 -92.48 | -45 PASS
N7 15 40 DFT-QPSK H Edge_1RB_Left 30 1000 -60.53 | -35 PASS
N7 15 40 DFT-QPSK H Edge_1RB_Left 1000 3000 -48.26 | -25 PASS
N7 15 40 DFT-QPSK H Edge_1RB_Left 3000 12000 | -46.32 | -25 PASS
N7 15 40 DFT-QPSK H Edge_1RB_Left | 12000 20000 | -51.35 | -25 PASS
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Test Graphs

1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.06--107.41--5
5-PASS

1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.15--92.53--45-P
ASS

1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-35.92--60.62--35-
PASS

1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2519.00--48.25
--25-PASS
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1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7485.60--46.0
8--25-PASS

1-N7-PC3-15-5-L-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-19089.20--5
1.64--25-PASS

1-N7-PC3-15-5-L-2-DF T-QPSK-Edge_1RB_L
eft-1@0-0.009-0.15-Ant1-0.06--107.47--55-P
ASS

1-N7-PC3-15-5-L-2-DF T-QPSK-Edge_1RB_L
eft-1@0-0.15-30-Ant1-0.15--92.49--45-PASS
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1-N7-PC3-15-5-L-2-DF T-QPSK-Edge_1RB_L
eft-1@0-30-1000-Ant1-30.97--60.07--35-PAS
S

1-N7-PC3-15-5-L-2-DF T-QPSK-Edge_1RB_L
eft-1@0-1000-3000-Ant1-2518.20--48.15--25
-PASS

1-N7-PC3-15-5-L-2-DF T-QPSK-Edge_1RB_L
eft-1@0-3000-12000-Ant1-7369.05--45.85--2
5-PASS

1-N7-PC3-15-5-L-2-DF T-QPSK-Edge_1RB_L
eft-1@0-12000-20000-Ant1-19108.80--51.43-
-25-PASS
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1-N7-PC3-15-5-M-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.06--107.19--5
5-PASS

1-N7-PC3-15-5-M-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.15--92.57--45-P
ASS

1-N7-PC3-15-5-M-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-31.16--60.37--35-
PASS

1-N7-PC3-15-5-M-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2521.00--47.15
--25-PASS
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1-N7-PC3-15-5-M-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7464.00--46.3
9--25-PASS

1-N7-PC3-15-5-M-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-19141.60--5
1.59--25-PASS

1-N7-PC3-15-5-M-2-DF T-QPSK-Edge_1RB_
Left-1@0-0.009-0.15-Ant1-0.06--107.26--55-
PASS

1-N7-PC3-15-5-M-2-DF T-QPSK-Edge_1RB_
Left-1@0-0.15-30-Ant1-0.15--92.54--45-PAS
S
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1-N7-PC3-15-5-M-2-DF T-QPSK-Edge_1RB_
Left-1@0-30-1000-Ant1-33.49--60.66--35-PA
)

1-N7-PC3-15-5-M-2-DF T-QPSK-Edge_1RB_
Left-1@0-1000-3000-Ant1-2519.60--47.74--2
5-PASS

1-N7-PC3-15-5-M-2-DF T-QPSK-Edge_1RB_
Left-1@0-3000-12000-Ant1-7492.35--46.20--
25-PASS

1-N7-PC3-15-5-M-2-DF T-QPSK-Edge_1RB_
Left-1@0-12000-20000-Ant1-19142.40--51.5
3--25-PASS
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1-N7-PC3-15-5-H-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.06--107.05--5
5-PASS

1-N7-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.15--92.54--45-P
ASS

1-N7-PC3-15-5-H-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-40.48--60.84--35-
PASS

1-N7-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2553.60--46.97
--25-PASS
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1-N7-PC3-15-5-H-1-DF T-PI2BPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7480.65--46.3
0--25-PASS

1-N7-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-19038.40--5
1.31--25-PASS

1-N7-PC3-15-5-H-2-DF T-QPSK-Edge_1RB_
Left-1@0-0.009-0.15-Ant1-0.06--107.02--55-
PASS

1-N7-PC3-15-5-H-2-DF T-QPSK-Edge_1RB_
Left-1@0-0.15-30-Ant1-0.15--92.54--45-PAS
S
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1-N7-PC3-15-5-H-2-DF T-QPSK-Edge_1RB_
Left-1@0-30-1000-Ant1-38.63--59.86--35-PA
SS

1-N7-PC3-15-5-H-2-DF T-QPSK-Edge_1RB_
Left-1@0-1000-3000-Ant1-2550.60--46.86--2
5-PASS

1-N7-PC3-15-5-H-2-DF T-QPSK-Edge_1RB_
Left-1@0-3000-12000-Ant1-7487.40--46.20--
25-PASS

1-N7-PC3-15-5-H-2-DF T-QPSK-Edge_1RB_
Left-1@0-12000-20000-Ant1-12826.00--49.9
4--25-PASS
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1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge 1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.25- | RB_Left-1@0-0.15-30-Ant1-0.15--92.53--45-
-55-PASS PASS

1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge_ 1 1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-33.49--60.58--3 | RB_Left-1@0-1000-3000-Ant1-2959.00--48.4
5-PASS 7--25-PASS
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1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge_ 1 1-N7-PC3-15-15-L-1-DF T-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7419.45--46. | RB_Left-1@0-12000-20000-Ant1-19064.00--
39--25-PASS 51.61--25-PASS

1-N7-PC3-15-15-L-2-DF -QPSK-Edge_1RB_ | 1-N7-PC3-15-15-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-0.009-0.15-Ant1-0.06--107.73--55- | Left-1@0-0.15-30-Ant1-0.15--92.51--45-PAS
PASS S
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1-N7-PC3-15-15-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-30-1000-Ant1-34.56--60.13--35-PA
SS

1-N7-PC3-15-15-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-1000-3000-Ant1-2998.00--48.23--2
5-PASS

1-N7-PC3-15-15-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-3000-12000-Ant1-7481.10--46.21--
25-PASS

1-N7-PC3-15-15-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-12000-20000-Ant1-19054.00--51.6
8--25-PASS
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1-N7-PC3-15-15-M-1-DF T-PI2BPSK-Edge 1 | 1-N7-PC3-15-15-M-1-DFT-PI2BPSK-Edge 1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.24- | RB_Left-1@0-0.15-30-Ant1-0.15--92.56--45-
-55-PASS PASS

1-N7-PC3-15-15-M-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-15-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-35.34--60.49--3 | RB_Left-1@0-1000-3000-Ant1-2996.20--48.4
5-PASS 3--25-PASS
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1-N7-PC3-15-15-M-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-15-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7487.40--46. | RB_Left-1@0-12000-20000-Ant1-19150.40--
37--25-PASS 51.40--25-PASS

1-N7-PC3-15-15-M-2-DF T-QPSK-Edge_1RB | 1-N7-PC3-15-15-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.06--107.50--55 | _Left-1@0-0.15-30-Ant1-0.15--92.55--45-PA
-PASS SS
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1-N7-PC3-15-15-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-30.19--60.13--35-P
ASS

1-N7-PC3-15-15-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-2502.40--48.44--
25-PASS

1-N7-PC3-15-15-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7448.70--46.12-
-25-PASS

1-N7-PC3-15-15-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-19075.20--51.
44--25-PASS
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1-N7-PC3-15-15-H-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-15-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.32- | RB_Left-1@0-0.15-30-Ant1-0.15--92.53--45-
-55-PASS PASS

1-N7-PC3-15-15-H-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-15-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-38.15--60.76--3 | RB_Left-1@0-1000-3000-Ant1-2997.60--48.3
5-PASS 9--25-PASS




Test Report No.:

CVC Testing Technology Co., Ltd.

FCC2022-0064-RF9-A3

Page 91 of 104

1-N7-PC3-15-15-H-1-DF T-PI2BPSK-Edge_ 1
RB_Left-1@0-3000-12000-Ant1-7497.75--46.
21--25-PASS

1-N7-PC3-15-15-H-1-DF T-PI2BPSK-Edge_ 1
RB_Left-1@0-12000-20000-Ant1-19116.80--
51.46--25-PASS

1-N7-PC3-15-15-H-2-DF T-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.06--107.00--55
-PASS

1-N7-PC3-15-15-H-2-DF T-QPSK-Edge_1RB
_Left-1@0-0.15-30-Ant1-0.15--92.56--45-PA
SS
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1-N7-PC3-15-15-H-2-DF T-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-32.23--60.12--35-P
ASS

1-N7-PC3-15-15-H-2-DF T-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-2531.20--44.86--
25-PASS

1-N7-PC3-15-15-H-2-DF T-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-6502.35--46.05-
-25-PASS

1-N7-PC3-15-15-H-2-DF T-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-12777.20--50.
50--25-PASS
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1-N7-PC3-15-40-L-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-L-1-DF T-PI2BPSK-Edge 1
RB_Left-1@0-0.009-0.15-Ant1-0.13--107.45- | RB_Left-1@0-0.15-30-Ant1-0.38--92.48--45-
-55-PASS PASS

1-N7-PC3-15-40-L-1-DFT-PI2BPSK-Edge_ 1 1-N7-PC3-15-40-L-1-DF T-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-35.72--60.90--3 | RB_Left-1@0-1000-3000-Ant1-2988.80--48.5
5-PASS 5--25-PASS
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1-N7-PC3-15-40-L-1-DFT-PI2BPSK-Edge_ 1 1-N7-PC3-15-40-L-1-DF T-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7497.30--46. | RB_Left-1@0-12000-20000-Ant1-19088.00--
49--25-PASS 51.54--25-PASS

1-N7-PC3-15-40-L-2-DF T-QPSK-Edge_1RB_ | 1-N7-PC3-15-40-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-0.009-0.15-Ant1-0.13--107.42--55- | Left-1@0-0.15-30-Ant1-0.38--92.49--45-PAS
PASS S
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1-N7-PC3-15-40-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-30-1000-Ant1-36.50--60.46--35-PA
SS

1-N7-PC3-15-40-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-1000-3000-Ant1-2936.20--48.57--2
5-PASS

1-N7-PC3-15-40-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-3000-12000-Ant1-7484.25--46.08--
25-PASS

1-N7-PC3-15-40-L-2-DF T-QPSK-Edge_1RB_
Left-1@0-12000-20000-Ant1-19045.20--51.6
1--25-PASS
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1-N7-PC3-15-40-M-1-DF T-PI2BPSK-Edge 1 | 1-N7-PC3-15-40-M-1-DFT-PI2BPSK-Edge 1
RB_Left-1@0-0.009-0.15-Ant1-0.13--107.63- | RB_Left-1@0-0.15-30-Ant1-0.38--92.50--45-
-55-PASS PASS

1-N7-PC3-15-40-M-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-35.92--60.25--3 | RB_Left-1@0-1000-3000-Ant1-2982.40--48.4
5-PASS 4--25-PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF9-A3 Page 97 of 104

1-N7-PC3-15-40-M-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7487.85--46. | RB_Left-1@0-12000-20000-Ant1-19169.60--
04--25-PASS 51.52--25-PASS

1-N7-PC3-15-40-M-2-DFT-QPSK-Edge_1RB | 1-N7-PC3-15-40-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.13--107.56--55 | _Left-1@0-0.15-30-Ant1-0.38--92.51--45-PA
-PASS SS
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1-N7-PC3-15-40-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-50.27--60.18--35-P
ASS

1-N7-PC3-15-40-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-2983.00--48.44--
25-PASS

1-N7-PC3-15-40-M-2-DF T-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7475.25--46.27-
-25-PASS

1-N7-PC3-15-40-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-19133.20--51.
51--25-PASS
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1-N7-PC3-15-40-H-1-DF T-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.13--107.60- | RB_Left-1@0-0.15-30-Ant1-0.38--92.50--45-
-55-PASS PASS

1-N7-PC3-15-40-H-1-DFT-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-35.14--59.62--3 | RB_Left-1@0-1000-3000-Ant1-2985.60--48.5
5-PASS 6--25-PASS
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1-N7-PC3-15-40-H-1-DFT-PI2BPSK-Edge_1 | 1-N7-PC3-15-40-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7496.40--46. | RB_Left-1@0-12000-20000-Ant1-19102.00--
04--25-PASS 51.46--25-PASS

1-N7-PC3-15-40-H-2-DFT-QPSK-Edge_1RB | 1-N7-PC3-15-40-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.13--107.30--55 | _Left-1@0-0.15-30-Ant1-0.38--92.48--45-PA
-PASS SS
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1-N7-PC3-15-40-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-51.73--60.53--35-P
ASS

1-N7-PC3-15-40-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-2998.60--48.26--
25-PASS

1-N7-PC3-15-40-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7448.70--46.32-
-25-PASS

1-N7-PC3-15-40-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-19092.40--51.
35--25-PASS
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Appendix F: Frequency Stability for SA

Test Result

Frequency Error VS. Voltage

Voltage
Bandwid : Cha | voitage | T™P | peviation(Hz | Deviation :
Band SCSs th Modulation nnel RB Config eritur ) (ppm) Verdict
N7 15 40 DFT-PI2BPSK L Outer_Full VH NT -2.300000 -0.000913 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full VL NT -0.700000 -0.000278 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full VN NT 1.500000 0.000595 PASS
N7 15 40 DFT-QPSK L Outer_Full VN NT 1.500000 0.000595 PASS
N7 15 40 DFT-QPSK L Outer_Full VH NT 0.900000 0.000357 PASS
N7 15 40 DFT-QPSK L Outer_Full VL NT -3.900000 -0.001548 PASS
N7 15 40 DFT-PI2BPSK M Outer_Full VH NT 5.200000 0.002051 PASS
N7 15 40 DFT-PI2BPSK M Outer_Full VL NT 4.600000 0.001815 PASS
N7 15 40 DFT-PI2BPSK M Outer_Full VN NT 2.100000 0.000828 PASS
N7 15 40 DFT-QPSK M Outer_Full VL NT 6.600000 0.002604 PASS
N7 15 40 DFT-QPSK M Outer_Full VH NT -1.700000 -0.000671 PASS
N7 15 40 DFT-QPSK M Outer_Full VN NT 1.400000 0.000552 PASS
N7 15 40 DFT-PI2BPSK H Outer_Full VL NT 7.800000 0.003059 PASS
N7 15 40 DFT-PI2BPSK H Outer_Full VH NT 2.400000 0.000941 PASS
N7 15 40 DFT-PI2BPSK H Outer_Full VN NT 3.000000 0.001176 PASS
N7 15 40 DFT-QPSK H Outer_Full VH NT 2.100000 0.000824 PASS
N7 15 40 DFT-QPSK H Outer_Full VN NT 9.600000 0.003765 PASS
N7 15 40 DFT-QPSK H Outer_Full VL NT 4.600000 0.001804 PASS
Frequency Error VS. Temperature
Voltage
Bandwid : Cha | Voltage | ®™P | Deviation(Hz | Deviation .
Band SCS th Modulation nnel RB Config eritur ) (ppm) Verdict
N7 15 40 DFT-PI2BPSK L Outer_Full NV 10 -0.500000 -0.000198 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full NV 50 -2.800000 -0.001111 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full NV 40 2.200000 0.000873 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full NV 20 -2.500000 -0.000992 PASS
N7 15 40 DFT-PI2BPSK L Outer_Full NV 0 5.900000 0.002341 PASS
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N7 15 40 DFT-PI2BPSK | L Outer_Full NV -10 -1.500000 -0.000595 | PASS
N7 15 40 DFT-PI2BPSK | L Outer_Full NV -20 -0.200000 -0.000079 | PASS
N7 15 40 DFT-PI2BPSK | L Outer_Full NV -30 -0.700000 -0.000278 | PASS
N7 15 40 DFT-PI2BPSK | L Outer_Full NV TN 0.400000 0.000159 PASS
N7 15 40 DFT-PI2BPSK | L Outer_Full NV 30 0.300000 0.000119 PASS
N7 15 40 DFT-QPSK L Outer_Full NV -20 1.900000 0.000754 PASS
N7 15 40 DFT-QPSK L Outer_Full NV 10 -3.000000 -0.001190 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV 50 -1.500000 -0.000595 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV 40 -5.300000 -0.002103 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV 30 -0.800000 -0.000317 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV 20 -0.600000 -0.000238 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV -10 -0.200000 -0.000079 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV -30 -2.600000 -0.001032 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV TN -4.000000 -0.001587 | PASS
N7 15 40 DFT-QPSK L Outer_Full NV 0 1.700000 0.000675 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV 40 2.900000 0.001144 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV 30 1.000000 0.000394 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV TN 4.600000 0.001815 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV -30 2.900000 0.001144 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV -20 6.700000 0.002643 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV -10 1.700000 0.000671 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV 0 5.500000 0.002170 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV 20 5.100000 0.002012 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV 10 2.700000 0.001065 PASS
N7 15 40 DFT-PI2BPSK | M Outer_Full NV 50 4.500000 0.001775 PASS
N7 15 40 DFT-QPSK M Outer_Full NV 20 -0.200000 -0.000079 | PASS
N7 15 40 DFT-QPSK M Outer_Full NV 50 8.200000 0.003235 PASS
N7 15 40 DFT-QPSK M Outer_Full NV 30 6.800000 0.002682 PASS
N7 15 40 DFT-QPSK M Outer_Full NV 10 0.600000 0.000237 PASS
N7 15 40 DFT-QPSK M Outer_Full NV 0 -0.100000 -0.000039 | PASS
N7 15 40 DFT-QPSK M Outer_Full NV -10 0.000000 0.000000 PASS
N7 15 40 DFT-QPSK M Outer_Full NV -20 1.300000 0.000513 PASS
N7 15 40 DFT-QPSK M Outer_Full NV -30 0.400000 0.000158 PASS
N7 15 40 DFT-QPSK M Outer_Full NV TN 6.400000 0.002525 PASS
N7 15 40 DFT-QPSK M Outer_Full NV 40 2.300000 0.000907 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV 10 5.600000 0.002196 PASS
N7 15 40 DFT-PI2ZBPSK | H Outer_Full NV TN 3.500000 0.001373 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV 50 3.000000 0.001176 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV 40 10.900000 0.004275 PASS
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N7 15 40 DFT-PI2BPSK | H Outer_Full NV 0 4.600000 0.001804 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV -10 0.700000 0.000275 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV -20 6.900000 0.002706 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV 20 4.400000 0.001725 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV -30 6.000000 0.002353 PASS
N7 15 40 DFT-PI2BPSK | H Outer_Full NV 30 11.300000 0.004431 PASS
N7 15 40 DFT-QPSK H Outer_Full NV 0 4.400000 0.001725 PASS
N7 15 40 DFT-QPSK H Outer_Full NV 40 5.000000 0.001961 PASS
N7 15 40 DFT-QPSK H Outer_Full NV 30 4.900000 0.001922 PASS
N7 15 40 DFT-QPSK H Outer_Full NV 50 8.900000 0.003490 PASS
N7 15 40 DFT-QPSK H Outer_Full NV TN 7.900000 0.003098 PASS
N7 15 40 DFT-QPSK H Outer_Full NV 10 5.300000 0.002078 PASS
N7 15 40 DFT-QPSK H Outer_Full NV -10 2.900000 0.001137 PASS
N7 15 40 DFT-QPSK H Outer_Full NV -20 6.500000 0.002549 PASS
N7 15 40 DFT-QPSK H Outer_Full NV -30 3.100000 0.001216 PASS
N7 15 40 DFT-QPSK H Outer_Full NV 20 0.700000 0.000275 PASS
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